BAS-311F-0 K=y
B AS'31 1 F"'L PARTS BOOK
BAS-326F-0

JOOSLARFIIY
PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED




D—1. EiwHE/

BROTHER INDUSTRIES, LTD. For Heavy-weight materials
e BAS-311F-OlN » - 2. HHIEIA /
Medium-weight materials
MADE N JAFAN
— 3. TR /
For Exira heavy-weight materials
@ 4. BB/
@

For Spacial uses

@—s. BRLLW/

—[A Work clamp lifter (Solencid Type)
L E

Work clamp lifter (Pneumatic Type)

EROTHER INDUSTRIES, LTD.

* BAS-311 F-L!l .

MADE B JAPAN

¢

{1

U—1, 295 / @—A 7~z i)
For Heavy-weight materials Work clamp lifter {Pneumatic Type)

4 FEERRGER Y
For Special uses

BROTHER INDUSTRIES, LTD.

. BAS-326F-DF! .

MADE M JAPAN
{£
(D1, E85HE ) @—A 7 -\ Fiy
For Heavy-weight materials Work clamp lifter {(Pneumatic Type)
-2 IR/

Medium-weight materials

— 4, BERAEH T
For Special uses




=T w7 ZHBIIEBLT

. COEE. 2002F4B0F - HICESVWTERE N ZEHDTT .

B FEL LICKREEES N2 BEY BN ET,

2.
3. B THETABRE. I _IBBTRLTBYET,
=
A1, AR GB1F0) ... ... ... 1
A2 EEBEREGMFLD ... 3
A3 {REMR (326F-0) ... ... 5
B1. i -SHEERER ..., 9
B2. & -GHEEEEMFR ... ... ......... 13
C1.EUBFRGBIFO) oo ea. . 15
C2.EUBERGBIF0) ... ... 19
C3. E=UBRGBMFO) .............. 21
c4 . EY R
(311F-0, 311F-LFB
AT B8RS ... 23
C5. 2 BiR
(311F-0, 311F-LLH
AT a3 B . 25
C6. %1 M{E
(311F-0, 311F-L, 326F-0H
FToa 85 27
C7 . % BF
(311F-0, 311F-LFB
AT a BB ... 29
C8 . EUMBHR (311F-L) ..oooeee ... 31
C9 EURMERGBMFL ... 33
CI0. EUBRGBMFL ... v 35
c11. 32 B8R
(311F-LF T 3 8/&R) ....... 37
C12 . XV R (326F0) .............. 39
C13.EVUME(326F0) ... 41

/4
C14. 3% U B8R (326F-0) .............. 43
c15. U R
(#7332 - BB&326F-0) ....... 45
DI. I LE7FME ... 47
D2. I EFEE ... A9
E. F#BE&E ...................... 51
F.o8ommmesiR ... . 55
G.REVEFR ... 57
H. AR ... 59
J.REJUBRER . 61
K.R#AABR ... 65
L. RiFABER ... 67
M1 . RELY BER
(311F-0, 311F-LF8
FT=8&) 69
M2 . RELV BBR
(326F-0F# 7 ¥ 3 865 .. ... 69
N.dbO—AFRy 7 ZAEE ... 71
P.ERBR ... 75
Q.EHMEFR .. ... 79
R. 77U RERBERE ............. 83
s. 7O R ............. 83
T R LBE ... 85
Ut BEREER ... 87
Uz, BREAR (7> = - 8&) ..... 89



il

Y1.

Y2

AAT.

AAZ.

AA3.

(% 72 3 - ERdR)

T REEERRR
(311F-0, 311F-L
*7 a3 EER)

. BRI FERERER

(326F-04 7 & = - )
HENSERR
(# 7 2 3 > ZRR)
HENEERR
(7 72 a3 > 85&)

S B ANME
EWNErS

LT Aa oy FIRTEERR

uuuuuu

|||||||

-------

Ga4,

Ga5.

Gab .

Wa.

. fHimaalE R
Gal.
Gaz2.

Ga3.

. HENERERIR

(# 7 3 - 8B&)

F—-URa—ER
F-IUBE—8RE (3117
F—TBa—E5%

(B11F4 7 3 > 5&) ..

Y- U R
(326F-LF 7 < 3 = ER&R)
y— S hR— R
(326F-04 7 2 a > EB&R)
- BR—ER
(326F-04 7' % 3 > BR&R)
BES NI



Al .

A3 .

B1.

B2 .

c1.
cz.
c3.
c4.

Gs.

C6.

c7.

8.
9.
c10.

ci1.

c12.

Notes for using this parts book

This book was prepared based on information available in April 2002.

. Parts are subject to changes in design without prior notice.
. Parts supplied as complete assemblies are circled by a dotted line 1.

CONTENTS
Machine body (311F-0) ......... 1 €13. Feed mechanism (326F0) ......
. Machine body (311F-L) ......... 3 C14. Feed mechanism (326F-0) ......
Machine body (326F-0) ......... 5 ¢15. Feed mechanism
Upper shaft and needle bar (Option parts of 326F-0) .......
mechanism ................... g D1 . Work clamp lifter mechanism . ..
Upper shaft and needle bar D2. Work clamp lifter mechanism . ..
112 T 13
mechanism E. Lower shaft mechanism ........
i TMF-0) ...... 15
Feed mechanism (311F-0) F. Lubrication ...................
hani 11F-0) ...... 19
Feed mechanism (311F-0) G. Threading mechanism .........
d hanism (311F-0) ...... 21
Feed mechanism { ) H. Bobbin winder mechanism .....
Feed mechanism .
(Opttion parts of J. Thread trimmer mechanism . ...
3MF-0&311F-L) .....viivins 23 K. Thread wiper mechanism ......
Feed mechanism L. Thread nipper mechanism ... ...
Opttion parts of 311F-0
(&;1 1F-L}p ____________________ 25 M1. Thread take-up mechanism
(Option parts of 311F-0
Feed mechanism E3N1MF-L) ... L.
Opttion parts of 311F-0,311F-L
(& :EEF-U}p ___________________ 27 M2. Thread take-up mechanism
(Option parts of 326F-0) .......
Feed mechanism .
(Opttion parts of N. Control box mechanism ........
311F-0, 311F-L) ..ot 29 P. Air pressure mechanism ........
Feed mechanism (311F-L) ...... 31 Q. Power supply equipment
Feed mechanism (311F-L) ...... 33 mechanism ................o
Feed mechanism (311F-L) ...... 35 R. Printed circuit board
mechanism ...................
Feed mechanism b
(Option parts for 311F-L) ...... 37 5. Frogrammer ..................
Feed mechanism (326F-0) . ... .. 39 T. Operation panel mechanism

47
49
51
55
37
59
61
B3

67

69

69
7
75

79

B3
B3

85



ut.

uz.

=

¥1

Y2

Foot switch pedal mechanism .. 87

Foot switch pedal mechanism

(Optionparts) ................ 89
.Synchronizer .................. 89
.Powertable .................. 91
. One-touch work clamp

(Optionparts) ................ 95
. Inner clamping device

(Option parts of 311F-0,

BITFL) oo 97
. Inner clamping device

(Option parts of 326F-0) ....... 99

. Auxiliary device (Option parts) . 101
. Auxiliary device (Option parts) .. 103

. Auxiliary device (Option parts) .. 105

]

Ga2

Gad.

Gas.

Gab .

. Accessories
Gal.
. Gauge parts list (311F)
Ga3.

. Warning labels

. Auxiliary device (Option parts) .

Gauge parts list

Gauge parts list

(Opttion partsof 311F) ... ...

Gauge parts list
(Option parts for 311F-L)

Gague parts list
(Option parts of326F-0)

Gauge parts list
(Option parts of 326F-0)

++++++++++++++++++

109

119



A1 . E4XBEL% (311F-0) / Machine body (311F-0)

< BAS-311F-0 >

157-B11-080



A1 . E&REE® (311F-0) / Machine body (311F-0)

REF.NO. CODE oY A MNAME OF PARTS RM
4 104450101 2| Lbs RUEBBER CAP, 8
5 104821001 1|dLt=105 RUBBER CAP, 10.5
|& 117934001 1|5t 2135 RUBBERCAP, 13.5
7 140392009 2|FANTE OIL CAP
10 104450101 1| L+-8 RUBBERCAP, B
1 117934001 1|7 Lt 135 RUBBER CAP, 13.5
12 159150000 1| Lt=205 RUBBER CAP, 20.5
13 555191000 1w &z ehri- FRAME SIDE COVER, IM
14 0e2711212 4|F~T4a76-32%12 SCREW, PAN SM4.76-32X12
15 555152001 \IPE-F AP - FATE L0 & HOLDER PLATE
16 017711412 2| FILraTex14 BOLT, SM4.76X14
17 510141109 IIVEEAUE E i FAtH: ! Y-AXIS FEED BRACKET COVER, B
18 542875000 IEE E-AVE-IE - FAE X-AX]S FEED BRACKET COVER, L
19 542876000 REE VR - FAT X-AX]S FEED BRACKET COVER, R
20 542877101 2|Hn—As—% SPACER, COVER
21 106629002 4|3 A% 237 SCREW,5M4.37
22 S42750209 HIESE 8- FACE PLATE ASSY
22-1 542751109 1|twra EACE PLATE
22-2 542752000 I IES20 - FAGE 2 PACKING, F-PLATE
22-3 117934001 2| T Lt 135 RUBBER CAP, 13.5
23 062711012 3| ~Oa76-22X10 SCREW, PAN SMA.78-32X10
24 510030002 REEr Ed A 8] SHUTTLE RACE COVER ASSY
25 S57925001 214 L2 RS SHOULDER SCREW, SM6.35
26 109239002 FIEETAE S WASHER, WAVE SPRING
27 555208000 1|7 - COVER, T/TAKE-UP LEVER
28 062681012 1|~ 437-20K10 SCREW, PAN SMA.37-40X10
29 100645003 1| HF YWASHER
30 555926001 EINGYER & $2=E - AUXILIARY PLATE, N-PLATE
31 106629002 Bli Az 5837 SCREW, 5M4.37
32 502445001 17 H-—F=F FINGER GUARD
33 025350332 2les¥Hrdras WASHER, PLAIN L 3.5
34 520164001 1|3 Lt 13 RUBBER CAP, 13
35 554145001 TWh it hei= STEPPING COVER
36 107321003 1|4 2% 876 SHOULDER SCREWVY, SM4. 76
37 107017002 (N EZERAT 50 WASHER, WAVWE SPRING 6.45
38 0p0670612 1145 = K357-00X6 SCREW, BIND SM3.57-40X6
39 S42758001 1oL F 3 s OILPAN, SOL
40 062400612 2 ~amMixs SCREW, PAN NMdX6
42 117936001 I|d Lt RUBBER CAP, 9.4
44 025080132 2l Hrads WASHER, PLAINS B
47 150592001 2|dat16 RUBBER CAP, 16
48 15059200 1|dat16 RUBBER CAP, 16
49 104449001 1|F st =155 RUBBER CAP, 15.5
50 556527001 T anredIiqae HOLDER PLATE
51 S55486001 2|FoHa 7 26514 BOLT, SOCKET (S/P WASHER)MEX 14
53 150592001 1|FLt16 RUBBER CAP, 16
109 s02704001 2|a—-F#Hx CORD HOLDER
110 060681212 2|0 L Fa37-40%12 SCREW, BIND SMA.37-40X12
17 018400622 1|7 Fa I b guE BOLT, SOCKET M4X6
151-B11-050



A2, E4kBE{E (311F-L) / Machine body (311F-L}

< BAS-311F-L >

151-B12-050



A2 . 4Bk (311F-L) / Machine body (311F-1)

REF.NO. CODE |aTy T s NAME OF PARTS RV

4 104450101 2|3 Ltz n RUBBERCAP, 8

5 104821001 1|9 &+ 105 RUBBERCAP, 10.5

6 117934001 1|0 &t 135 RUBBERCAP, 13.5

7 140392009 2|7 OIL CAP

10 104450101 1|5 stz 28 RUBBERCAP, 8

12 159150000 1|3 st 205 RUBBER CAP, 20.5

13 555191000 1] - P AR FRAME SIDE COVER

14 062711212 & ~0476-32X12 SCREW, PAN SM4.76-32X12
15 S$55152001 tlvrtvnri-—weT48 HOLDER PLATE

16 017711412 2|F0 4TS BOLT, SM4.76X14

17 510141109 INE R S AT ¥-AXIS FEED BRACKET COVER, B
18 555928000 Pl e RV - T X-AXIS FEED BRACKET COVER
21 106629002 PAEE SN b SCREW, SMM4.37

22 542750209 ETE L] FACE PLATE ASSY

22-1 S42751109 Tl md & FACE PLATE

22-2 542752000 L) ERE o FRLE B PACKING, F-PLATE

22-3 117934001 2| Lt 135 RUBBER CAP, 13.5

23 062711012 3|+~ a76-22%10 SCREW, PAN SM4.76-32X10
24 510030002 NEER ES TARE-E SHUTTLE RACE COVER ASSY
25 557925001 2|¥ R Y635 SHOULDER SCREW, 5M6.35
26 109239002 2|+ ziaYH R WASHER, WAVE SPRING

27 555208000 1} ol = FATH COVER, T/'TAKE-UP LEVER
28 062681012 1 |~z ag7-50010 SCREW, PAN SM4.37-40X10
20 100645003 T|\FHR WASHER

30 $55929001 N ERRITAYIE -8 P I ) AUXILARY PLATE, 311L

31 106629002 10| £ 257037 SCREW, SA4.37

32 s0244500 WA =H—H—F FINGER GUARD

33 025350332 2| H I35 WASHER, PLAIN L 3.5

34 S20164001 1|3 Lt 213 RUBBER CAP, 13

35 554145001 1|#H = frii— STEPPING COVER

36 107321003 1|F -2 476 SHOULDER SCREWV, 5N 4.76
37 107017002 1|Fz2ixdH% WASHER, WAWVE SPRING 6.45
38 060670612 1794 = F357-20X6 SCREW, BIND SM3.57-40X6
39 5427580 1507 F5 s OIL PAN, SOL

40 062400612 2 |F~aMIxE SCREW, PAN MAXE

42 117936001 J|dLt9a RUBBER CAP, 9.4

44 025080132 2lesHFHErIY WASHER, PLAINS 8

47 150592001 2|ds€>186 RUBBER CAP, 16

48 150592001 1|9 Lt=16 RUBBER CAP, 16

49 104449001 1|dat-155 RUBBER CAP, 15.5

50 556527001 IAESE a8 el HOLDER PLATE

51 555486001 2|FHFHA P 2Ex14 BOLT, SOCKET (5/P WASHER)M5X 14
53 150592001 1|dae>18 RUBBER CAP,156

101 544626009 1|~ F311LL BED,311L-L

102 018082022 A |7 F# 2 +8x20 BOLT, SOCKET M&x20

103 544605009 1|~ EF31L-R BED,311L-R

104 018082022 4|7 FH 0 - axzo BOLT, SOCKET M8X20

105 544606001 T x7=Ua1Z~—%L SPACER, L

106 018501622 2|FFE 0 kEXIE BOLT, SOCKET M5X16

107 018501222 2|FFFE R 5x12 BOLT, SOCKET M5X12

109 S02704001 2|Ia—-F#4%x CORD HOLDER

110 060BB1212 2|11 B A37-00%12 SCREW, BIND SM4.37-40X12
111 £565390M1 Tlyhni—FrFo1HL0 GUIDE PLATE, L:Y-COVER
112 062400812 2|FOaxs SCREW, PAN M4AXE

113 S44611001 1lyhi=HA F 4R GUIDE PLATE, R

114 106629002 2| AR 037 SCREW, $S\M14.37

115 555930001 1|xwERN-LR BED COVER, LR

116 106620002 2| AR Ta37 SCREW, SM4.37

117 018400622 1|7 & - gxe BOLT, SOCKET M4Xb

121 544607001 2|FoUETHR=FHI FEED BRACKET COVER SUPPORT
122 062761012 A |#~10595-28X10 SCREW, PAN SM5.95-28X10
151-B12-050



A3 . E{&BA{E (326F-0) / Machine body (326F-0)

=< BAS-326F-0 >

31

%

126 127

151-B26-050



A3 . T1ARB{E (326F-0) / Machine body (326F-0)

REF.NO. CODE |qgTy EaAd NAME OF PARTS [RVI

4 104450101 2|dLe8 RUBBERCAP, 8

6 117934001 1|tk -135 RUBBERCAP, 13.5

7 140392009 1|FT7% QIL CAP

10 104450101 1| atss RUBBER CAP, 8

13 S56530000 T|wodhit- FRAME SIDE COVER

14 062711212 4|+ ~0476-32X12 SCREWV, PAN SM4.76-32X12
15 555152001 1|wodeh—HHT 1% HOLDER PLATE

16 017711412 2|#FLEATEK14 BOLT, sMA.76X14

17 544313101 1|Fwrise s BELLOW ASSY

18 062680612 2|+ ~24.37-00%6 SCREW, PAN SM4.37-40X6
19 548534009 Tra sV FrHhii-Lo 2 X-FEED BRACKET COVER ASSY, L
20 548537009 LA E Tt T X-FEED BRACKET COVER ASSY, R
21 106629002 A3 45 7037 SCREW, 5M4.37

22 542750209 HEE - 3-8 FACE PLATE ASSY

22-1 542751109 1A% FACE PLATE

22-2 S42752000 L EREE VAT PACKING, F-PLATE

22-3 117934001 2|Tak 135 RUBBER CAP, 13.5

23 0e2711012 3|FA0476-32010 SCREW, PAN SM4.76-32X 10
24 510030002 EEE KL TAtT- ] SHUTTLE RACE COVER ASSY
25 557925001 2| -3 P6.35 SHOULDER SCREW, SM6.35
26 109239002 2|FEra¥Hr WASHER, WAWVE SPRING

27 555208000 1|7 ~Exhit- COVER, T/TAKE-UP LEVER
28 062681012 1|# ~0437-40010 SCREW, PAN SM4.37-40X10
29 100645003 T|H#H2 WASHER

30 555944001 13zenUf a3 13 AUXILIARY PLATE, 326

3 106629002 10| &3 27037 SCREW, 5M4.37

32 502445001 17 di—Fi—-F FINGER GUARD

33 025350332 2|leHHEH 135 WASHER, PLAINL3.5

34 520164001 11T Lt13 RUBBER CAP, 13

35 554145001 1|Hheryhri-— STEPPING COVER

36 107321003 1|#2 2076 SHOULDER SCREW, 5SM4.76
37 107017002 1|FEnaFH2 VWASHER, WAVE SPRING 6.45
38 0e06T0612 1|74 2 K357-00XE6 SCREW, BIND SM3.57-40X6
39 S42758001 1|soLPF5may OIL PAN, SOL

a0 062400612 2|~ MEXE SCREW, PAN M4X6

42 117936001 Y = R RUBBERCAP, 9.4

44 025080132 2|l Hr I VWASHER, PLAINS 8

48 150592001 1|T4ae16 RUBBER CAP, 16

49 104449001 1| &4t 2155 RUBBER CAP, 15.5

50 556527001 ANLAE S Ei- i e il o HOLDER PLATE

51 555486001 2|THEN S oK1 BOLT, SOCKET (5/P WASHER)YMEX 14
53 150592001 1|T 4k 16 RUBBERCAP, 16

101 544317009 1|~ F326L BED, 326 L

102 018082022 |7+ Ik axzn BOLT, SOCKET M8X20

103 548540109 1 [~ K 326EL-R BED, 326EL-R

104 018082022 A |7+ k- 8X20 BOLT, SOCKET MB8X20

105 S44606001 1T =D& AL SPACER, L

106 018501622 2|7+ - 5K16 BOLT, SOCKET M5X16

107 018501222 2|FFFEN5K12 BOLT, SOCKET M5X12

105 S02704001 2|a—-K=+¥I CORD HOLDER

10 060681212 2|41 > Fa37-80%12 SCREW, BIND SM4.37-40X12
111 544320101 1|y FhHIt—LF BED COVER, LF

112 0e0681212 1484 Fa37-40%12 SCREW, BIND SM4.37-40X12
113 S19736001 1| F—45 COLLAR, 4.5

114 S44321101 1| KBt —RF BED COVER, RF

115 060681212 148 Ka37-20%12 SCREW, BIND SM4.37-40X12
116 51973600 T|H7=—45 COLLAR, 4.5

17 018400622 1| P FE N axe BOLT, SOCKET 4X6

121 S44322101 2|F 2V H L HI—HHT COVERSUPPORT, F-BRACKET
151-626-050



A3 . {&B8{% (326F-0) / Machine body (326F-0)

< BAS-326F-0 >

Y B
e m— — — —— — —

151-B26-050



A3 . T{#B8{k (326F-0) / Machine body (326F-0)

REF.NO. CODE oY i1 NAME OF PARTS R
122 062761012 4|F+ ~a595-28%10 SCREW, PAN SM5.95-28X10
123 S55930001 1|~wEHIT—LR BED COVER, LR
124 106629002 2l xx a3y SCREW, 5M4.37
125 555945001 (N PR B AT o TR FRAME SIDE COVER, F
126 018501036 2|7 HENF5KI0 BOLT, SOCKET M5X10
127 025050236 Z|leZWHFFa IS WASHER, PLAIN M 5
151-B26-050



B1. _k§h - $THEEEESR: / Upper shaft and needle bar mechanism

r < B, Bt / For Medium-weight materials &
heavy- weight materials >

— — — —

151-811-123



B1. L - $1#RS{% / Upper shaft and needle bar mechanism

REF.NO. CODE QTY [ NAME OF PARTS RV
1 $55103001 1w 2sy UPPER SHAFT
2 $55145001 1 F-onukss CRANK ROD ASSY
2-1 144712001 2|Y AR VaTe SCREW,5M4.76
3 549582001 122574 5IF BUSH, F :U-SHAFT
4 SE5104001 ES S R WASHER, THRUST
5 014780622 HPHE22Fe357F3 SET SCREW, SOCKET (CP) SM&.35
& 140726000 Ve 2o A& lm BUSH, M :U-SHAFT
7 072630260 2|~T U - Feazwy BALL BEARING, 6302VY
8 116920001 HERFA P ESF S ) RING, THRUST
k] 0481350142 1rFAFE2aSCs RETAIMING RING, EXTERNAL C15
" 555572001 2|7 5 595-28K10 SET SCREW, SOCKET(CP)SM5.95X 10
<HHEZE> <For Special uses>
12-1 5591050 1|WUPI7T-9D7 3 THREAD TAKE-UP CRANK ASSY, D
12-1-1 549584000 MW UFT27270 THREAD TAKE-UP CRANK, D
12-1-2 014770632 2|7 ¥ H % 635-20%6 SET SCREW, SOCKET (CP) SM6.35X6
12-1-3 S558770M01 T[rARFE357 M2 SET SCREW, (CP) SM6.35-40xX4
13 100250001 1|5 #3718 SCREW, SM7T.14
16-1 555105001 Tyl et 7 2 THREAD TAKE-UP LEVER SET
16-1-1 549587001 1|F vy THREAD TAKE-UP SUPPORT
16-1-2 549588001 1|F=Ew-kEn THREAD TAKE-UP LEVER
16-1-3 547091001 1|FrEx-dtr iy SUPPORT SHAFT, T/TAKE-UP
16-1-4 549589001 ARV E e B B2l NEEDLEBAR CRANK
16-1-3 145465001 1|3 #5 73571 SCREW, 5IVi3.57-40X6 L
16-1-B 549689001 [N EAE: S A 0 B CONNECTING ROD, N-BAR
16-1-7 542756101 Tl dx NEEDLE BAR CLAMP
16-1-8 062680712 1|+~ 437-40%7 SCREW, PAN SM4.37-40X7
16-19 147777000 == FRsT) NEEDLE BEARING
<For Medium-weight materials
<chE. WA > & heavy-weight materials >
12-2 537064001 1Y IFA 7?3 THREAD TAKE-UP CRANK ASSY
12-21 510040001 1|FoEN Sy THREAD TAKE-UP CRANK
12-2-2 014770632 2| R 3 635406 SET SCREW, SOCKET (CP) SM6.35X6
12-2-3 539873001 1|7+ 3 635-40%5 SET SCREW, SOCKET 5M6.35-40X5
13 100250001 T2 423714 SCREW, 5M7.14
16-2 555966001 T UESLLn-ad 3 THREAD TAKE-UP LEVER SET, A
16-2-1 S47089001 1FvE-vvT THREAD TAKE-UP SUPPORT
16-2-2 547090001 1|F2EXFY THREAD TAKE-UP LEVER
16-2-3 SA47091001 1|FEdyT iy SUPPORT SHAFT, T/TAKE-UP
16-2-4 152237101 TnUEGeS -7 NEEDLE BAR CRANK
16-2-5 145465001 1] A% 73570 SCREW, SM3.57-40X6 L
16-2-6 549689001 AR AW L A AW CONNECTING ROD, N-BAR
16-2-7 542756101 Tl IR F NEEDLE BAR CLAMP
16-2-8 062680712 1|+ ~D 378007 SCREW, PAN SM4.37-40X7
16-2-9 147777000 22— Fl~sF ey NEEDLE BEARING
<HEHAE > <For Extraheavy-weight materials>
12-3 559134000 1|WwIFs2ZF-289 2 THREAD TAKE-UP CRANK ASSY, B
12-3-1 154623000 1|WIFLTZ-7B THREAD TAKE-UP CRANK, B
12-3-2 014770632 | 2|7 +% & 3 635-20%6 SET SCREW, SOCKET(CP) SMB.35X6
12-3-3 123006001 1| kA E350H2 SET SCREW, {CP} SM6.35
13 10025000 R S AT SCREW,5M7.14
16-3 555970001 SRR E - APRES B L THREAD TAKE-UPSET, B
16-3-1 547089001 1|FrEed4T THREAD TAKE-UP SUPPORT
16-3-2 547090001 1|FeEwFn THREAD TAKE-UP LEVER
16-3-3 S547091001 1|F-EngdT iy SUPPORT SHAFT, T/TAKE-UP

151-B11-123

mn



B1. _Lih - 48 / Upper shaft and needle bar mechanism

< g, 540/ / For Medium-weight materials &
heavy- weight materials >

11

151-B11-123



B1. _L&## - §4%E83{% / Upper shaft and needle bar mechanism

REF.NO. CODE  |oTy Eidd NAME OF PARTS [rR
16-3-4 154624101 LN ADE R B NEEDLE BEAR CRANK, B
16-3-5 145465001 U EEE S48 SCREW,SM3.57-40X6 L
16-3-6 S49689001 TEY L —h CONMNECTING ROD, N-BAR
16-3-7 S42756101 LNAVE AF- NEEDLE BAR CLAMP
16-3-8 062680712 1|+ ~3437-30K7 SCREW, PAN SM4.37-40X7
16-3-9 147777000 2= —FRTY Y NEEDLE BEARING
17 014780622 1|P+b 22 YsasrE: SET SCREW, SOCKET (CP) SM6.35
18 102630001 1mUES P THyaT SLIDE BLOCK, N-BAR GUIDE
19 549593000 T|nHESF+ NEEDLE BAR GUIDE
20 100242003 2|2 A% 5357 SCREW, SM1.57-40X5
21 155578000 21T AakNT2 RUBBERCAP, 7.2
22 502269001 IR Er) NEEDLEBAR
23 144458001 1|[FavYe 42357 SETSCREW,SM3.57-40X4.5
24 152242001 ALY B XN BUSH, U :N-BAR
25 152243001 TInURS LR ILD BUSH, D :N-BAR
<FEWF > < For Medium-weigt materials >
26 107415016 1]2 22 UDPs oeaen.s. #16 |NEEDLE, DPX5 (#18) ....covvvviivivninnnnns #16
< 1F-LESE > < For Heavy-weigt materials of 311F-L>
26 145646019 1|2 22N UDPKIT oiaeee. #19 | NEEDLE, DPXA7(#10) ...ovviiviinriarinnins #19
< For Heavy-weigt materials
=< 311F-0, 326F-DEHH > of 311F-0 & 326F-0 >
26 145646021 1|2 22N UDPXIT ..., #21 | NEEDLE, DPX17({#21) oocovivviinnen. #1
<@EE > <For Extra heavy-welgt materials >
26 145646025 1152 22 JDPKI7 ooeeen.. #25 [NEEDLE, DPX17(#25) ......ovviivvviinnnn #25
AT a e " OPTION PARTS ™
26 107415009 1]3 % NUDPKS oveeniennes #3 | NEEDLE, DPX5 (#9)
26 107415011 112 %M UDEXS vviev #11 | NEEDLE, DPX5 (#11)
26 107415014 VIE=NUDPKS iivienns #14 | NEEDLE, DPX5 (#14)
26 107415018 1|2 % UDEXS e #18 | MEEDLE, DPX5 (#18)
26 107415019 | 1|2 %>/ UDPXS ... #19 | NEEDLE, DPX5 (#19)
26 107415021 1|2 %2 UDPKS ivvienes #21 |NEEDLE, DPX5 (#21)
26 107415023 12 2N UDFES vneieens #23 |NEEDLE, DPX5 (#23)
26 154763010 VIE eV UDFESEN oveenns #10 | NEEDLE, DPX5KN (#10)
26 537929009 1|2 e/ UDRXSNY ..uuaess #3 |NEEDLE, DPX5NY (#9)
26 537929016 1j2 NI DPEGSNY e #16 | NEEDLE, DPXSNY {#16)
26 145646011 12 &N UDPKIT e #11 | NEEDLE, DPX17 (#11)
26 145646014 1|2 %2 UDBIT e #1a |MEEDLE, DPX17 (#14)
26 145646016 12 2w UDBKIT oo, #16 | NEEDLE, DPX17 (#16)
26 145646018 1|2 UDFT e #18 |NEEDLE, DPX17 (#18)
26 145646024 1|2 UDPFRI7 cviiiinns #24 [ NEEDLE, DPX17 (#24)
26 537928019 1|2 2 UDEKITNY wovvis #19 | NEEDLE, DPX17NY (#19)
26 524511007 1|2 2 U3355.01MR ...  MRT |NEEDLE, 3355-01 MR7
151-B11-123

12



B2. ik - ST4#EBAER / Upper shaft and needle bar mechanism

151-B11-123

13



B2 . ¥ - 414%R8{% / Upper shaft and needle bar mechanism

REF.NO. CODE Y Ead o NAME OF PARTS RN
10 SEF711001 Ve R =R A RV - TIMING PLULLEY ASSY, U
10-1 S57712000 1|hmaed—| PULLEY, U
10-2 556018000 1|7F=Uam—% SPACER, PULLEY
10-3 S56019001 1| F—-U+FH2 WASHER, PULLEY
10-4 018401236 | FHEALRLNZ BOLT, SOCKET Max12
10-5 028040246 EIAE L E WASHER, 5PRING 2-4
111 S55198000 1| E—27F545Y R MOTORBRACKET
112 018084032 2|7 HF - 8xan BOLT, SOCKET M8X40
113 028080242 PALLE - b b 3 R WASHER, SPRING 2-8
114 025080232 2es¥HEFaSe WASHER, PLAINM 8
115 018087032 2|7 FHE BT BOLT, SOCKET M8X70
116 028080242 2| xHHE2R WASHER, SPRING 2-8
117 025080232 2ESYHEFI S WASHER, PLAINM 8
18 555197001 T[S FIhevss ADJUSTING PLATE, BELT
119 018061232 2|FFHELRENZ BOLT, SOCKET MeX12
120 017062012 1| b 6X20 BOLT, M6X20
121 021080102 1|F% k1328 NUT, 1 M&
122 547270001 A|FFFI kS 2 EX30 BOLT, SOCKET (/P WASHER)MB&X30
125 555917000 1P a 812 FN TIMING BELT, U-SHAFT
126 S52836000 1| F—44r2.5F=-UHz TIMING PULLEY ASSY, MOTOR
127 555572001 1|77 %42 595-28X10 SET SCREW, SOCKET(CP)SMS. 95X 10
128 017680512 1[8N k4.37X5 BOLT, SM4.37X5
129 140518001 2| Az oa SCREW, SM7.84X10
130 084007070 2|0 w4 p7 O RING, P7
151-B11-123

14



C1 .UMk (311F-0) / Feed mechanism {311F-0)

( < ®utsm / For Solencid type>

(< 7-3tm/ For pneumatic type >

—— — — it B i Bt il et il e iy

73

21500 G

5.

1-2-1

" &7 n @/ OPTION PARTS

151-B11-202

15



C1.:# 1) BB{& (311F-0) / Feed mechanism (311F-0)

REF.NO CODE |a'TY Eaiof NAME OF PARTS R

<THEAA> < For Solenoid type >

1-1 555168001 1|84z o722 WORK CLAMP ASSY, SOL.

1-1-1 S42761000 1|##xToF WORK CLAMP ARM

1-1-2 510047001 1 AFI ¥4I SUPPORT, SLIDER

1-1-3 S10048001 1|25 E=—HtTS SUPPORT SHAFT, :SLIDER

1-1-4 048030342 2|k ATE3 RETAINING RING, E3

1-1-5 S10049001 1|4H#T o hW SPACER

1-1-6 510050000 1|25+ 4= SLIDER

1-1-7 555218001 1T FHF LIt~ WORK CLAMP LIFTER LEVER, R

1-1-8 555219001 1|FHTFH -1 WORK CLAMP LIFTER LEVER, L

1-1-9 510053001 14T FHFLIN=U2 WORK CLAMP LIFTER SHAFT

1-1-10 048040342 2| FAT7E4 RETAINING RING, E4

1-1-11 542764001 2|AHITOFLI=F WORK CLAMP ARM LEVER, F

1-1-12 S55147001 Z|FHIOFLIN=R WORK CLANMP ARM LEVER, R

1-1-13 510058001 1| FHFZFLi=058 LEVER SHAFT, W-CLAMP ARM

1-1-14 521775001 1Y rHS=0% SETSCREW COLLAR ASSY

1-1-14-1 014680422 2|THFARTITIFE SET SCREW, SOCKET (CP) SM4.37

1-1-15 143591001 1| ZZA R =T RING, THRUST

1-1-16 048050342 1| F #%7E5 RETAINING RING, E5

1-1-17 014760622 1|7+ A% 37595 SETSCREW, SOCKET SM5.95

1-1-18 025040232 ZlESFHRFITY WASHER, PLAIN IV 4

1-1-19 018400622 2| T )b b AXE BOLT, SOCKET M4X6

1-1-20 510059001 1| Y FLi—iia SPRING

1-1-21 54276700 Z|FHI g WORK CLAMP SPRING

1-1-22 512004000 1|W=FFvia LINEAR BUSH

1-1-23 011679312 1| FAF 535765 SETSCREW, (FT) SM3.57

1-1-24 565132001 FAES AT STl SPRING HOOK, U

1-1-25 55146001 2|FHTHEHFD SPRING HOOQK, D

1-1-26 555209001 ZFHIFU-T WORK CLAMP ARM LEVER

1-1-27 $55220001 2|4 w3 ma SHOULDER SCREEW, M4
<IF-zZHE> < For Pneumatic type>

1-2 542768101 1| FHITHFTIAR WORK CLAMP ARM ASSY, AIR

1-2-1 S42761000 HES =4-F WORK CLAMP ARM

1-2-2 542764001 2FHETIFLH—F WORK CLAMP ARM LEVER, F

1-2-3 S42769001 1|F#TaF L i—RR-A WORK CLAMP ARM LEVER, RR-A

1-2-4 S42770001 1| H#TrFLIN—RL-A WORK CLAMP ARM LEVER, RL-A

1-2-5 510058001 TF#TaFL-—v2 LEVER SHAFT, W-CLAMP ARM

1-2-6 521775001 AR o T - SETSCREW COLLAR ASSY

1-2-6-1 014680422 2|FPHFAFVAITIHE SET SCREW, SOCKET (CP) SM4.37

1-2-7 143591001 1 ASARUT RING, THRUST

1-2-8 048050342 1|k A7E5 RETAIMING RING, ES

1-2-9 014760622 1|7+ kA3 355s SETSCREW, SOCKET SM5.95

1-2-10 025040232 ZlestrHrFaoa YWASHER, PLAIN M 4

1-2-11 018400622 2|7k ANE BOLT, SOCKET MaX6

1-2-12 510379001 1|3 U sfpx SUPPORTER, CYLINDER

1-2-13 542878000 2|TFL ) a15-18 AIRCYLINDER, 15-18

1-2-14 S18415101 2|n=7 1= F0aM5 HALF UNION :Q4n5

1-2-15 503800001 2T LERAE CLEVIS PIN

1-2-16 048040342 AL #7ER RETAINING RING, E4

1-2-17 503801101 2|y EF JOINT, CYLINDER

1-2-18 110168001 2lan¥e ROLLERSHAFT

1-2-19 S12004000 1|W=pFviz LINEAR BUSH

1-2-20 011679312 1|F#%2357E = SETSCREW, {FT) 5M3.57

1-2-21 541271000 2| T s ELBOW, M5

1-2-22 018501222 2| TN kEN2 BOLT, SOCKET M5X12

151-811-202

16



C1.3% U E4% (311F-0) / Feed mechanism (311F-0)

(< ®uistm / For Sclenoid type > )
T A 1 1A —  ®—116 1
H 1-1-2 |
I !1-1-144 |
141 —_——
_{ 1T 1-1-4 |
- 1127 1-1-24 |
|1 |
|58 Taptie |
{1'1‘1‘] 1_1_21
1130 |
5550 5|
_'I:l ] ::-:-E-.‘__‘_:_: I
1111 1-1-18 1-1-18 !
. E—————t ey s L e sy S == -~
[ < T7—sR/ For pneumatic type > )

e — ——

I 126 {545 .

: 1-2-14 1.2-17
< 1-2-13 _
'___,..--""
& 1-2-22
1-2-124% {7
o e ——— ins_ inﬁ ________________ —_

151-B11-202
17



C1.3% 1 B3R (311F-0) / Feed mechanism (311F-0)

REF.NO. CODE aTyY B NAME OF PARTS R
e S42772001 1|21t 4R WORK CLAMP, R 211
7 S42773001 MEIRE & 41 WORK CLAMP, L 311
B 025680232 2lesHHrFLnasy WASHER, PLAIN M 4.37
=] 153403002 2| #0 b agTeT BOLT, SM4.37X7
10 510065001 2lTFEFAT S POSITIONING PLATE
11 062680512 2 |+ ~3a37-a0x5 SCREW, PAN SM4.37-40X5
: <I7-HA> <For Pneumatic type >
73 542801101 2|+ I FisE WORK CLAMP, 5E
75 42787001 | 2|+4rmit4Toia WORK CLAMP GUIDE BRACKET, A
76 542884001 1|z FedtD12s WORK CLAMP GUIDE BRACKET, B
82 062670712 2|F ~357-40K7 SCREW, PAN SM3.57-40X7
83 062671212 & |F# 2035740512 SCREW, PAN SM3.57-40X12
84 107038003 4|4 3357 SCREW, FLAT SM3.57
B85 S43677001 AHIFerr1a WORK CLAMP SUPPORT PLATE
<E@AH> <For Solenoid type>
205 543986201 1FHTFiUN WORK CLAMP, UN :S0L
"""""""""""" T <ammE> <For Medium-welght materials> | |
140 555162001 ER- VR - ART Y FEED PLATE, 311 A
<For Heavy-weight materials
<[FWF, EEWE> & extra heavy-weight materials >
140 555163001 1iFoUrE311B FEED PLATE, 311 B
T Ta B * OPTION PARTS ™
77 S42798001 1 FHZFLatIr4a WORK CLAMP GUIDE BRACKET
78 542799001 2|FHyrFaovre WORK CLAMP ADJUSTING PLATE
79 542800001 2lFYzasTFIvEY TS ADJUSTING PLATE
80 S42802101 2|F I T LsEOP WORK CLAMP, SE-OP
81 062670512 4|3 ~0357-40%5 SCREW, PAN 5M3.57-40¥5
139 510352101 PlEE-ATEE BIF F 374 SCREW, ROUND W/SQCKET 5M4.37
206 543987001 N ERRE -] WORK CLAMP, 311 UN
<EAA > <For Solenoid type >
207 S47224001 1FHT s F L i—riRUuN SPRING, UN
<F— FHi&h> <Gauge parts >
138 542883001 1§ L Sl b B - B - H-POSITION STANDARD PLATE ASSY -
151-B11-202

TTRMIBICE DN TV EERE. RECETTHES LTRAVETOTREMCABRLEVTTFE Y,
17 Partswhich have an asterisk {3} in the RMcolum are parts which have been assembled and adiusted to high precisions. These parts should
never be disassembled.
<7 Dle in der Kolonne RM mit @inem Asteriskus (¥ ) bezelchneten Teile sind mit hoher prézision zusammengebautund gigestellt worden.
Ausdiesem Grunde dOrfen diese Teile niemals zerlegtwerden.
1y Les pidces désignées par un astérisque () dans la colonne R sont des piéices qui ont été assemblées et régléesavec une grande précision.
1l ma faut en avcun cas déposer cas pidoes.
1 Laspartes que tienen un asterisco () en |a columna RM son las partes que han sido armadas y ajustadas a alta precisidn.
Estas partes nunca deberdn ser desarmadas.

18



C2 . #% UBB{% (311F-0) / Feed mechanism (311F-0)

151-B11-202



C2 . 3£ B{® (311F-0) / Feed mechanism (311F-0)

REF.NC. CODE aQTY Eidd NAME OF PARTS rRME
12 542774201 GREE-DE-E X Y¥-FEED BRACKET ASSY, V11
12-1 $42816201 TrdsJe1 ¥-FEED BRACKET
12-2 510069201 A Ve T e o i -3 FEED GUIDE ASSY, Y
12-3 018680822 PR S R BOLT, SOCKET SM4.37X8
12-4 542778000 2| oro-= CROS55 ROLLER
12-5 S42779001 ERAEE FEED BRACKET, X
14 062761412 2|~ 595-28K44 SCREW, PAN SM5.95-28X14
15 025060132 2l ¥ HELIIe WASHER, PLAINS B
16 555138001 EIREE IR HOLDR, X-FEED
17 S55204001 (N ERRE & i oty X-FEED SHAFT, 311
18 152718001 2|FFAxTs9s SET SCREW, SOCKET SM5.95X5
23 555167001 Ty Eaasy ¥-FEED SHAFT
24 018501022 2|7 740 k5510 BOLT, SOCKET M5X10
25 025050232 2|l HEFIYS WASHER, PLAINM 5
26 S£35183000 2ui=FFuvia12 LINEARBLISH, 12
27 048200142 T\ F AT L2 ITC20 RETAIMING RING, EXTERNAL C20
28 014760622 2|FPF A3 L5985 SET SCREW,SOCKET 5M5.95
29 £55211000 e ki oagns HOLDER, ¥-DRIVING SHAFT
30 148782001 T|A = SPACER
31 018501622 1|7 F+#iLksxi6 BOLT, SOCKET M5X16
32 S10077100 e R e Y-TIMING BELT
33 510078001 2T~k A=t SPACER, T-BELT
34 £10079101 1|~k &4 BELT HOLDER
35 018680822 2|7 Hdina37xE BOLT, SOCKET SM4.37X8
36 $55210001 yo FopE—a2~N—2R P-MOTOR BASE, Y-DRIVING
37 550673000 1| Ky &£¥20 DRIVING GEAR, 20
38 014760622 2|FF AR08 SET SCREW,SOCKET SM5.95
39 S42784100 1|PrELErIz IDLER GEAR, 32
40 014760622 2|7+t 2iisos SET SCREW,SOCKET 5M5.95
41 555203001 Ty —uea Y-PULLEY SHAFT, A
42 $27844201 ez -Ua TIMING PULLEY, A
43 014770632 2|7+ #HZE35-40X6 SET SCREW, SOCKET{CP) SME.35X6
A4 070688850 2|5 T FEERZINR BALL BEARING, 6BBZZNR
A5 048060342 1|k A T7ES RETAINING RING, E6
47 535722200 1y FaPE=2F54Y | MOTOR BRACKET, P :Y-AXIS
49 555205001 1WyF=-Uiap ¥-PULLEY SHAAFT, B
50 527844201 LN - =R b SR Y TIMING PULLEY, A
51 014770632 2| F 7 5 635-80X6 SET SCREW, SOCKET({CP} SME.35X6
52 048160242 2| AT FFIACIE RETAINING RING, INTERNAL C16
53 53013300 rd e A A TR 1 MICRO BEARING, 8
54 048060342 2|+ ATER RETAINING RING, E&

55 S42785001 1y wsw B4y HOME POSITION DOG, Y

56 014760622 1WFH+IARI585 SET SCREW,SOCKET 5M5.95
LiTH] 025050236 2iES¥HaFLns WASHER, PLAIN M 5

61 028050245 2| FFHE2S WASHER, SPRING 2-5

62 525634101 2|74 5565 BOLT, SOCKET M5X65

B3 018503022 1|7 #+#El - 5x30 BOLT, SOCKET MSX30

64 062711212 4|~ 476-32K12 SCREW, PAN SMA.76-32X12
91 510140109 LEE AR £ i FAT-Y ¥-AXIS FEED BRACKET COVER, A
a2 106629002 2|v AFa37 SCREW, SM4.37

a3 018680822 1|74k a37x8 BOLT, SOCKET 5M4.37X8
151-B11-202



C3 .U B (311F-0) / Feed mechanism (311F-0)

< EigmeR / For supply parts >

125 126

151-B11-202



C3. 3% B3f% (311F-0) / Feed mechanism (311F-0)

REF.NO. CODE |qQTY ek A NAME OF PARTS |Rnaj

13 559637001 Bl+#=ans SCREW, FLAT MAXE

63 510091201 CARUE S F R R 4 o= AUXILIARY PLATE SUPPORT

67 555142001 1|&&3 1844 IRD AUXILIARY PLATE SUPPORT, RD

68 555141001 HIEERES -3 40 AUXILIARY PLATE SUPPORT, LD

63 062761012 4 |7+~ 2 595-28X10 SCREW, PAN 5M5.95-28X10

70 S55143001 21k ¥ 1744 AUXILIARY PLATE SUPPORT, U

|86 542817101 1WA E—F UV X-PULSE MOTORSETTING PLATE

87 555485002 AT AN T Z5K12 BOLT, SOCKET (5/P WASHER)M5X 12

a0 018501422 1|7+HH5X14 BOLT, SOCKET M5X14

a5 018401436 | 1|7 +&iraxia BOLT, SOCKET M4X14

96 028040246 | 11l/ixdFHiza-g WASHER, 5PRING 2-4

a7 544382201 Tl £ 297 —Un326 X-TIMING PULLEY, A 326

100 014770632 2| F 37 F 3 635-40K6 SET SCREW, SOCKET(CP) SMB.35X6

101 S42790000 1|8% 1 20 Fak a3 X-TiMING BELT, A 311

103 542791101 Tk 247 =Jean X-TIMING PULLEY,B 311

104 014770632 2| F # 7 H 5 635-4046 SET SCREW, SOCKET(CP) SME.35X6

105 542792001 1xke 12249710y X-TIMING PULLEY SHAFT

106 527844201 1|lgres-d7-Un TIMING PULLEY, A

107 014770632 2| T+ 4 ¥ 5 635-40X6 SET SCREW, SOCKET(CP) SMB.35X6

108 070688850 2|# ¥4 o re8BZINR BALL BEARING, 6BEZZNR

109 048060342 1|F #7E6 RETAINING RING, E&

10 510133000 1£F=-Ud TR X-PULLEY BASE, B

111 S10134001 1|x=F-U¥45p X-PULLEY SHAFT, B

112 S10087101 I EE &2 A- ] - TIMING PULLEY, B

113 014400522 2P+ EIAG SET SCREW, SOCKET (CP) M4X5

114 48160242 2 |F AP TFIICIE RETAINING RING, INTERNAL C16

115 530138001 2|F4oa~NTF) 98 MICRO BEARING, &

116 048060342 2(F £7EE RETAINING RING, E6

117 025050232 4leSHFHEFLIS WASHER, PLAIN M 5

18 018501622 A|F+H I RSKIE BOLT, SOCKET M5X16

119 018502522 1|7 # 0 k5X25 BOLT, SOCKET M5X25

120 542793000 1|8 o 3 24~ FBIN ¥-TIMING BELT, B 311

121 S10078001 2|TAN b A=t SPACER, T-BELT

122 S10079101 1| kLS BELT HOLDER

123 018680822 2|THFENaITES BOLT, SOCKET SM4.37X8

125 S42795101 1S eFr ks HOME POSITION DOG, X

126 544924001 2|3 A % IMANE S SCREW, Mi3X5.5

127 542796001 L EC- R TR KX-SENSOR SETTING PLATE

128 062400812 2lF~2axe SCREW, PAN M4X8

129 025040232 2l HinFans WASHER, PLAIN M 4

130 S42775101 TRy U S H—L X-Y FEED BRACKET COVER, L

132 106629002 42 A2 037 SCREW, SIVi4.37

133 542776101 1|8yao UM LHI—R X-¥ FEED BRACKET COVER, R

135 106629002 4| A% 7037 SCREW, SI4,37

136 018680822 2| FFH - a37xE BOLT, SOCKET SMA.37X8

137 025680232 2l HxFaea7 WASHER, PLAIN M 4.37

220 018681032 A | T b b A37X0 BOLT, SOCKET SM4.37X10

221 028680242 Al R H 32037 WASHER, SPRING 2-4.37

222 148847001 A\ H3 WASHER, PLAIN 4.76

223 018681032 AP+ b 437510 BOLT, SOCKET SM4.37X10

224 028680242 Al p ¥ H 2037 WASHER, SPRING 2-4.37

225 148847001 A H3 WASHER, PLAIN 4.76
"R " For supply parts "

226 559741000 Hu=F4f Fity b LINEARGUIDE SET, 311

226-1 559637001 4|4 F 048 SCREW, FLAT M4X8

151-B11-202

22



C4.#E UK 311F-0, 311F-LAF T 3 »88&) /
Feed mechanism (Option parts of 311F-0, 311F-L)

RusTik
Hook size (mm)

At Ik
Snap size (mm)

Aoy o el FEVA
/ For sewing the belt with hook

< #HiHER
/ Common parts >

I
I
I
I
I
I
I
I
I
I
I
I
I
141-3 I
I
I
I
I
I
I
I
I
I
I
I
I
I
]

141-1-4 14117

S
I 14114
| 141-1-7 141-1-1 -
| 16—y, S >
141 —{ o 14118
| 141-1
| 1412 1411
TS e
| Liatad 122 ies vtac sros thi setes 02T _wizal |
151-811-202

23




C4 %' B3E (311F-0, 311F-LE# 7 3 3 - #B&h) /

Feed mechanism (Opttion parts of 311F-0 & 311F-L)

REF.NO. CODE  |ao7TY Ewdq NAME OF PARTS R

"RFeT ke ydE" " For attaching the snap & hook ™
< M50BKH > <For "M50BK" >

141 S42802001 T3t UM FUnS 2 311-5.HDEVICESET #
<M528KH > <For "M528K" >

141 542806001 tpisHY S Fv Sy 3 311-5.H DEVICESET =
<MS20KH = <For "M520K" >

141 542808001 TBENSHYFURT E 311-5.HDEVICESET #
< M525K A > <For "M525K" >

141 542810001 TENMSHYFURYE 311-5.H DEVICE SET #
<MS533KE> <For “M533K" >

141 542812001 T3ISHYSFU IS 2 311-5.HDEVICESET #

141-1-1 | 510445000 | 1|neamsosivr CORE GUIDE

141-1-2 S10446000 1irasIh—¥a LOWER FRONT GAUGE, A

141-1-3 510450000 MPEEET 3 ET Bk LOWER FRONT SUB GAUGE, A

141-1-4 510454000 2| AR IF—a UPPER FRONT GALUGE, A

141-1-5 S10458000 2| PFIRGIF A UPPER FRONT SUB GAUGE, A

141-1-6 510452000 1|eravhyaF=5C LOWERFRONT SUB GAUGE, C

141-1-7 510456000 2IMFT Iy —9C UPPER FRONT GAUGE, C

141-1-8 510460000 29T IRIFIF-TC UPPER FRONT SUB GAUGE, C

141-2 513807000 1|7 —%5H> & GAUGE ASSY, 5.H

141-2-1 510447000 1|eavsTiF—-B LOWER FRONT GAUGE, B

141-2-2 10448000 1eavss=¥cC LOWER FRONT GAUGE, C

141-2-3 510449000 1wy —¥D LOWER FRONT GAUGE, D

141-2-4 510451000 PEE S+ 2L S LOWER FRONT 5UB GAUGE, B

141-2-5 510453000 MNeavzHTad - LOWER FRONT SUB GAUGE, D

141-2-6 510455000 1|9 ?TTF—B UPPER FRONT GAUGE, B

141-2-7 510457000 1| 27TH—%D UPPER FRONT GAUGE, b

141-2-8 510459000 | 1(m7vThya4— UPPER FRONT SUB GAUGE, B

141-2-9 510461000 M PFI&I2 455D UPPER FRONT SUB GAUGE, D

"""""""" [ |<xmme> <Common parts >

141-3 153057102 PE LAV E - S0 SCREW, ROUND W/SOCKET 5M4.37
<y 7t < rEEVE > < For sewing the belt with hook >

203 513099001 GV EE-T NEEDLE PLATE, H

204 513100001 A E BRI FEED DOG, H

151-B11-202

frRME AW TV2ERE. R TTREY LTHEVETOTENEIRLEWVTTEW,
¢ Parts which have an astarisk (3} in the RM colum are parts which have been assembled and adiusted to high precisians. These parts should
never be disassembled.

+r Die in der Kolonne AW mit einem Asteriskus {3 ) bezeichneten Teile sind mit hoher prazision zusammengebautund eigestelitworden.

Aus diesem Grunde dirfen diese Teile niemals zerlegt werden.
1 Les pigoes désignées par un astérisque (1) dansla colonne RV sont des pidces qui ont été assamblées et réglées avec une grande précision.
| me faut @n aucun casdéposer ces pidces.
+r Laspartes guetienen un asterisco (# ) en la columna RM son las partes que han sido armadas y ajustadas a alta precisidn,
Estas partes nunca deberdn ser desarmadas.

24




C5.#% U (311F-0, 311F-L, 326F-0f A 73 3 >8R ) /
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

153-4 153-5 153-8

151-B11-202
25



C5. 3% ) BafR (311F-0, 311F-L, 326F-0# 7 = - Bb&) /
Feed mechanism (Opttion parts of 311F-0, 311F-L & 326F-0)

REF.NO. CODE aTyY bBlodof NAME OF PARTS R
<311F-0, 311F-LE
4 — R > | <For 311F-0 & 311F-L Gauge parts>
149 555161001 17 errgvar1ain H-POSITION STANDARD PLATE, 311
_____________________ B <311F-0 B
EHWEE TR 9¥F £+ > | <For feed plate attachment of 311F-0>
150-1 555164001 AU a31187F527 FEED PLATE BLANEK, A 311
150-2 S55165001 ER RS Eil:- it FEED PLATE BLANK, B 311
150-3 555166001 TFo7U-ra3ncF -7 FEED PLATE BLANK, C311
<IMF07 -2 9y FRIA> < For One-touch work clamp of 311F-0 >
151-1 S43700001 ToT 2 UAs AT 50 OT-FEED PLATEBLANK, A
151-2 543821001 Mot U 2pF5 -4 OT-FEED PLATE BLANK, B
151-3 543822001 ToTs & S cF 54 OT-FEED PLATE BLANK, C
T <311F-0 -
BYEEF4& wF 4 - + > | <For Feed plate attachmentof 311F-0>
152 543823000 ER-A'E & B el PR INMER PLATE, FEED PLATE
< 311F-0, 311F-L, 326F-0 < For Feed plate attachment
EOEATR 9 F AL b 2> of 311F, 311F-L & 326F-0 >
154 551804001 TfFoUaa bUWrdo FEED PLATESETTING BRACKET
155 153403002 T|# b a3mnT BOLT, SM4.37X7
156 025680232 1| HEzFI 037 WASHER, PLAIN M 4,37
"R BIET S om” * The blank for work clamp of 311F-0 *
< 3.2mm> <Thick = 3.2mm >
153-1 543824001 AT FF 732 WORK CLAMP BLANK, A-3.2
153-2 543825001 1|#HTiFBaz2 WORK CLAMP BLANI, B-3.2
<@EE4.0mm> <Thick = 4.0mm >
153-3 543826001 1A HTT7 =740 WORK CLAMP BLANK, A-4.0
153-4 543827001 14T 777840 WORK CLAMP BLANK, B-4.0
< {EE5.0mm> <Thick = 5.0mm >
153-5 543828001 1|FH#TFF-7 450 WORK CLAMP BLANK, A-5.0
153-6 543829001 1|#+#TFZF-7B50 WORK CLAMP BLANK, B-5.0
<{EE6.0mm> < Thick = 6.0mm >
153-7 543830001 HERE - a1 WORK CLAMP BLANK, 6.0
______________ | |<311F-0,311F-L, 326F0 | <Forattachingthebutton T
& et > 311F-0, 311F-L & 326F-0 >
191 531365001 2|Fmwyh EkILE—~ BUTTON CLAMP HOLDER
192 514848001 1lBUsH I 7 LUR BU WORK CLAMP, U-R
193 514849001 1lpUaH T 72Ul BU WORK CLAMP, U-L
194 149168001 2| A A7 SCREW, FLANGE SM4.37
195 S30015101 1|#Fewhis s BUTTOMN CLAMP AS5Y
196 117363001 2(FNTa76 BOLT, 5SMA.76
197 025710232 e HFHEFIILTE WASHER, PLAIN M 4.76
198 514069001 ToTd# V127235 OT-FEED PLATE, 7 PLAIN
199 153871001 1| #HeLanLni12 SPRING, 1.2
200 514073001 T|IhHassTs 2 SPRING
201 062670512 2 |+~ 357-a0%5 SCREW, PAN SM3.57-40X5
202 102707002 2(¥FH3 WASHER, PLAIN 4
151-B11-202

26



Ce.:=UME (311F-0, 311F-L, 326F-0R A 73 8i&)/
Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)

174 173 175 177 176 178 180 179 181

186 185 187

151-B11-202
27



C6 . £ BA& (311F-0, 311F-L, 326F-0H= 73 5 - ER&) /
Feed mechanism (Opttion parts of 311F-0, 311F-L & 326F-0)

REF.NO. CODE aTY ExAT NAME OF PARTS
<7 AawFHRIBE> < Far One-touch work clamp >
157 §57952001 ot Us o823 OT-FEED PLATEBRACIKET ASSY
158 513006001 1heyridra HOLDER PLATE, CASSETTE
159 $13007001 2|1hey rLYE PIN, CASSETTE HOLDER
160 021660306 2|33 2FY b 318-80 NUT, 3 5M2.18-40
<P 61.5X86.58 > <For sewing the bar tack "61.5X86.5"
161 51425401 1|FH T FLsR WORK CLAMP, 5R
162 $14255001 1|& T FisL WORK CLAMP, 5L
165 514846001 210T#4 TP LDV E OT-WORK CLAMP ASSY, D
166 149168001 2 F AR Vagy SCREWY, FLANGE SM4.37
--------------------- H'__:-:f:am::- <For Denim> T
163 514253001 1)oT#+% U 4DE OT-FEED PLATEBLANEK, DE
<—fE> <For General >
164 $14252001 | 1|oT# % U1 &sT OT-FEED PLATE
i L [EREYLOHEVE> <For besting the vent>
167 513092001 1|#F2Y1#310-2 FEED PLATE
168 513090001 1|# %I R310-002 WORK CLAMP, R
169 513091001 1| #xL310-002 WORK CLAMP, L
<75 ViEBEVE> <For attacching the thread loop>
170 $13098001 | 1[|#%U #3103 FEED PLATE
171 513096001 1|+ %I R310-003 WORK CLAMP, R
172 513097001 1|# ¥z 1310-003 WORK CLAMP, L
e ———— o -
<Mih#3 23X6H > < For sewing the bar tack "23X6" >
173 523818001 1|# ¥ T R311-004 WORK CLAMP, R 311-004
174 5238192001 1[# 4T L311-008 WORK CLAMP, L 311-004
175 523820001 1|# 2V 1%311-008 FEED PLATE, 311-004
""""""""""" [ |<mi#.10.4X8.45> | <Forsewing the bar tack “10.4X4.4" > | |
176 523821001 1|# 4T R311-005 WORK CLAMP, R 311-005
177 523822001 1|# #LIL311-005 WORK CLAMP, L 311-005
178 523823001 1{#F U A 2311005 FEED PLATE, 311-005
< P4 > < For sewing the bar tack "harlf-circle”
179 523824001 1|+ % T R311-006 WORK CLAMP, R 311-006
180 523825001 1|##IL311-008 WORK CLAMP, L 311-006
181 523826001 1| U 2311006 FEED PLATE, 311-006
<P 1 6X238 > < For sewing the bar tack "6X23" >
182 523827001 1| #ZR311-007 WORK CLAMP, R 311-007
183 523828001 1|#%TL311-007 WORK CLAMP, L 311-007
184 523829001 1|# 2042311007 FEED PLATE, 311-007
----- B T TRY: -5 < For sewing the bar tack "x-cross” >
185 523830001 1| ¥ T R311-008 WORK CLAMP, R 311-008
186 523831001 1|##IL311-008 WORK CLAMP, L 311-008
187 523832001 1|# U %311-008 FEED PLATE, 311-008
B <=@mMLEVEH> < For sewing the bar tack "triangle” >
188 523833001 1|# % T R211-009 WORK CLAMP, R 311-009
189 523834001 1| +#IL311-009 WORK CLAMP, L 311-009
180 523835001 1| &0 %2311-009 FEED PLATE, 311-009
151-B11-202

28



C7.%UBE (311F-0, 31MF-LA A7 a > 8&) /
Feed mechanism (Option parts of 311F-0, 311F-L)

< 7 »# v FEER [ For one-touch blank =

151-B11-202



C7 . EVUREGN1F-O0,31F-LAA 7 3 85/

Feed mechanism {(Opttion parts of 311F-0,311F-L)

REF.NO. CODE  |qQTy £ Ao NAME OF PARTS RV
Oy FREH> < For one-touch blank >

208 514598001 TloTo U ad S5 2312 OT FEED PLATE BLANK, 312

209 502963201 1Y red187E CASSETTE HOLDER PLATE ASSY
209-1 533533101 THEY kst a CASSETTE HOLDER PLATE

209-2 519622001 2lhEY R YES PIN, C-HOLDER

210-1 502959101 1Y bFHTAY 2 CASSETTE PRESSER ASSY, A
210-1-1 502966101 1HEY A #0-A CASSETTE PLATE, D-A

210-1-2 502968000 1|HEY b1 2UA CASSETTE PLATE, U-A:T=1
210-1-3 152632001 1|Famm-vsz HINGE ASSY, R

210-1-4 152633001 1lFamii-v23edU HINGE ASSY, L

210-2 502960101 1|#Hhey b+HIE? 3 CASSETTE PRESSER AS5Y, B
210-2-1 502966101 1|h&Y b1 %2DA CASSETTE PLATE, D-A

210-2-2 502971000 LN E: =S A g YT CASSETTE PLATE, U-B :T=2
210-2-3 152632001 1|Famimi-9z2z2 HINGE ASSY, R

210-2-4 152633001 1iFammies3E40 HINGE ASSY, L

< HifEiEE > < For resin plate >

211 S02967 101 2|heEV kS4B CASSETTE PLATE, D-B

212-1 502969000 2|V R EA CASSETTE LOWER PLATE, A:T=1
212-2 502970000 2nev bR qRE CASSETTE LOWER PLATE, B :T=2
213-1 15263200 rdFa L NASPE A HINGE ASSY, R

213-2 152633001 2IFagH-S52E4U HINGE ASSY, L
151-811-202

30



C8 . % U BBR (311F-L) / Feed mechanism (311F-L)

]|

151-B12-202




C8 . X ) % (311F-L) / Feed mechanism (311F-L)

REF.NO CODE |gTY BrAA NAME OF PARTS G
1 S42768101 1|#HIT 777 2 AR WORK CLAMP ARM ASSY, AlIR
1-1 S42761000 1A%z 3+ WORK CLAMP ARM
1-2 S42764001 2|AHTITLIA=F WORK CLAMP ARM LEVER, F
1-3 S42769001 1|FH#T5FL{=pR-A WORK CLAMP ARM LEVER, RR-A
1-4 542770001 1|FH#T 771/ A—RL-A WORK CLAMP ARM LEVER, RL-A
1-5 510058001 1|FHTOF L= LEVER SHAFT, W-CLANMP ARM
1-6 521775001 1|IEYrhs—7 =2 SETSCREW COLLAR ASSY
1-6-1 014680422 2[FPF P A2 TVa3THE S SET SCREW, SOCKET (CP) SM4.37
1-7 143591001 1ASA U= RING, THRUST
1-8 048050342 1|k 2 7E5 RETAINING RING, E5
19 014760622 1|FF+r A5 ¥595 SET SCREW, SOCKET SM5.95
1-10 025040232 ZeSdHrFao WASHER, PLAIN M 4
1-11 018400622 2| FFHEIaxs BOLT, SOCKET MaXo
1-12 510379001 NP PE R SUPPORTER, CYLINDER
1-13 542873000 2|z Tl w1518 AlR CYLINDER, 15-18
i-14 518415101 2| =T 2= a5 HALF LIMION :Q4M5
1-15 503800001 2|7 L ER CLEVIS PIN
1-16 048040342 4|+ ATEA RETAINING RING, E4
117 503801101 PP PEVE S JOINT, CYLINDER
1-18 110168001 2|loax4 ROLLERSHAFT
1-19 512004000 M= Fviz LINEAR BUSH
1-20 011679312 1A FVIETES SET SCREW, (FT) 5M3.57
1-21 S41271000 2| T s ELBOW, M5
1-22 018501222 2|FFEN K2 BOLT, SOCKET M5X12
] 555931001 1|311F %R WORK CLAMP, R:311L
7 555932001 LRERRIE WORK CLAMP, L:311L
B 025680232 2|5 HrF1ha37 VWASHER, PLAIN M 4,37
9 153403002 2 # I a3THT BOLT, SM4.37X7
10 S10085001 2rFEATH POSITIONING PLATE
" 062680512 2 |#F~T3a37-a0K5 SCREW, PAN SM4.37-40X5
73 542801101 2|F I FsE WORK CLAMP, SE
75 S42787001 AT TFLFHTI & WORK CLAMP GUIDE BRACKET, A
76 S42884001 1|#HTFLFHTS 20 WORK CLAMP GUIDE BRACKET, B
B2 062670712 2 |F~a357-a0%7 SCREW, PAN SM3.57-40X7
83 062671212 4|4 A 357-40%12 SCREW, PAN SM3.57-40X12
84 107038003 445337157 SCREW, FLAT SM3.57
85 S43677001 1| AHTFIrra WORK CLAMP SUPPORT PLATE
< Wi > < For Heavy-weight materials
140-2 555941001 ERLEE N FEED PLATE, B :311L
“EELS AT " Feed plate of flat head ™
<EHA> < For Heavy-weightmaterials >
140-3 557718001 HEE U EEXIEVY FEED PLATE, A :311L
<thEWE > < For Medium-weight-materials >
140-4 S57719001 T|FoU1231B FEED PLATE, B :311L
eV " OPTION PARTS "
77 542798001 1FHZF L4 A2 WORK CLAMP GUIDE BRACKET
78 542799001 2|rdrFEIse v WORK CLAMP ADJUSTING PLATE
79 542800001 2074 AxTFIA VLA ADJUSTING PLATE
80 542802101 2|34 T FLSEOP WORK CLAMP, SE-OP
81 062670512 A1 A0 357-40K5 SCREW, PAN SM3.57-40X5
138 544608101 1Fered o153 H-POSTION STANDARD PLATE ASSY L
139 510352101 Ak SV E & B 5 SCREW, ROUNDW/SOCKET 5M4.37
< chiF A > <For Medium-weght materials>
140-1 555940001 1|F2 U231 FEED PLATE, A :311L

151-B12-202

Y AVEC S AV TV 2EEE . BELET TERFLTIRYETOTRMESRLEVWTTEY,
77 Partswhich have an asterisk () in the RM colum are parts which have bean assembled and adiustad to high precisions. These parts should

never be disassembled

32



Co .2 UBE{% (311F-L) / Feed mechanism (311F-L)

33

151-B12-202



C9 2% B{& (311F-L) / Feed mechanism {(311F-L)

REF.NO. CODE  |ao'TY Bt o NAME OF PARTS R
12 542774201 LVARE - UE-E £ 8- ¥-FEED BRACKET ASSY V11
12-1 542816201 e R Y-FEED BRACKET
12-2 510069201 2I¥FHUTF T A93 FEED GUIDE ASSY, Y
12-3 018680822 A(7+EI1ra37K8 BOLT, SOCKET SM4.37X8
12-4 S42778000 2lrozn-5 CROSS ROLLER
12-5 S42779001 HIER-AVE- R 4 FEED BRACKET, X
14 062761412 2|F~a585-28%14 SCREW, PAN SM5.05-28X14
15 025060132 e HE L3 U6 WASHER, PLAINS 6
16 555933100 131 Do FEED SHAFTSUPPORT, X :311L
17 544616001 REIRIEE RV X-AXIS FEED SHAFT, 311L
18 152718001 2IFFHEF AR L595 SET SCREW, SOCKET SM5.95X5
2 555934101 1y Ey s DRIVING SHAFT, Y
24 018501022 2|7 #5110 BOLT, SOCKET M5X10
25 025050232 2 HEFIS WASHER, PLAINM 5
26 S35183000 2Huz=FFvi o LINEARBUSH, 12
27 048200142 1| kA2 IoCan RETAINING RING, EXTERNAL C20
28 014760622 2|7+ bhAFT595 SET SCREW, SOCKET SM5.95
29 S55211000 1|y& EddafiLd HOLDER, ¥-DRIVING SHAFT
30 148782001 1| =1 SPACER
N 018501622 1|7+4#Lk5X18B BOLT, SOCKET M5X16
32 S10077100 IR -y s ¥-TIMING BELT
33 510078001 2 (T b A= SPACER, T-BELT
34 510079101 1|~k R BELT HOLDER
35 018680822 2|7+ ENRa3THE BOLT, SOCKET SM4.37X8
36 555210001 1|y% FIpE—2 =2 P-MOTOR BASE, Y-DRIVING
37 S50673000 1% Eo¥ %20 DRIVING GEAR, 20
38 014760622 2{FFR AR Y595 SET SCREW, SOCKET 5M5.95
39 S42784100 17+ sz IDLER GEAR, 32
40 014760622 2| P+ A x 595 SET SCREW, SOCKET SM5.95
41 555203001 1y7F-Usoa ¥-PULLEY SHAFT, A
42 527844201 gz -UA TIMING PULLEY, A
43 014770632 2|7+ H S 635-20K6 SET SCREW, SOCKET(CP) SME.25X6
L4 070688850 2|% ¥ 7 7 eBBZINR BALL BEARING, BBBZZNR
45 048060342 1|k 27EE RETAINING RING, EB
47 $35722200 Ty FapE—sFz5Yy MOTOR BRACKET, P :Y-AXIS
49 555205001 TyF=lU¥on Y-PULLEY SHAAFT, B
50 s27844201 T2 2T =-1Ua TIMING PULLEY, A
51 014770632 2|77 K 5 635-40%6 SET SCREW, SOCKET(CP} 5ME.35X6
52 048160242 2|FAXTFFIGC RETAINING RING, INTERNAL C16
53 530138001 2l=royO~NTY Y MICRO BEARING, 8
54 048060342 2| £7EE RETAINING RING, E&

55 S42785001 Ty s kd HOME POSITION DOG, Y

56 014760622 T|P+F 22595 SET SCREW, SOCKET SM5.95
60 025050236 2lesHFHEFLIIS WASHER, PLAIN M 5

61 028050246 2| xHHE2S WASHER, SPRING 2-5

62 525634101 2| FH+FE b 5KES BOLT, SOCKET M5X65

63 (18503022 1|7 +F bk 5X320 BOLT, SOCKET M5X30

64 062711212 A+ ~2476-32%12 SCREW, PAN SM4.76-32X12
91 510140109 LIE AR i FAE-Y ¥-AXIS FEED BRACKET COVER, A
92 106629002 2| A Ra37 SCREW, 5M4.37

a3 018680822 1|7 +FF437X8 BOLT, SOCKET sM4.37X8
151-B12-202

34



C10 . £ U B3{& (311F-L) / Feed mechanism (311F-L)

151-812.202




C10 .3 ") B3{E (311F-L) / Feed mechanism {311F-1)

REF.NO. CODE aTy [ NAME OF PARTS R
13 559637001 Bl+4504xs SCREW, FLAT M4X8
57 44757101 IEERE-E-E 3 3T SUPPORT PLATE GUIDE, M
5B 060680712 2|45 2 F437-40X7 SCREW, BIND SM4.37-40X7
65 510091201 dInUs ARSI EHHT AUXILIARY PLATE SUPPORT
67 555935001 EERE S Xl SUPPORT PLATE GUIDE, R :D
6B 555936001 1|Fwa e84 I1D SUPPORT PLATE GUIDE, L.:D
69 062761012 4 |+ ~0595-28%10 SCREW, PAN SM5.95-28X10
70 555937001 2k¥a 244y SUPPORT, U
95 018401436 | 11|FF+ELraxi14 BOLT, SOCKET M4X14
96 028040246 | 11244224 WASHER, SPRING 2-4
97 544382201 1|K% £ 2247 = a6 X-TIMING PULLEY, A 326
100 014770632 2| P32 635-00K6 SET SCREW, SOCKET(CP) SMB.25X6
101 S44456000 1|8% 4 22 4~000 FA32 X-TIMING BELT, & 326
102 S44457000 1x7=UdrL X-PULLEY BRACKET, L
103 544458101 1|KeA 2247 —Upas X-TIMING PULLEY, B 326
104 014770632 2|7 #4442 ea5-4046 SETSCREW, SOCKET(CP) SMB.25X6
105 5444593001 1A 2T 4 H-TIMING PULLEY SHAFT
106 517885101 1|22 TF—UA TIMING PULLEY, A
107 014770632 2|73 2 535-40MB SET SCREW, SOCKET(CP) SME.25X6
108 530138001 2T 4 oORF) -8 MICRO BEARING, 8
109 048060342 2| £ATEE RETAINING RING, EB
110 517886100 17 —-UH AR X-PULLEY BRACKET, R
11 517887001 17— ¥ 4R X-PULLEY SHAFT, R
112 S17888001 I EE SR il TIMING PULLEY, B
113 014710522 2|FPF R AFTATETHS SET SCREW, SOCKET (CP) 5M4.76
114 048160242 2| AT FHIOCE RETAINING RING, INTERNAL C16
115 530138001 2lwroONTFULYa MICRO BEARING, 8
116 048060342 2| ATEE RETAINING RING, E6
17 025050232 QlesFHEFIIS WASHER, PLAIN M 5
118 018501622 4|7 FF L b 5X16 BOLT, SOCKET M5X16
119 018501622 1|7 +& 0 k516 BOLT, SOCKET M5X16
120 S44624000 1|K& A 2 206 FB2NY X-TIMING BELT, B 311L
121 510078001 2 TN R A — SPACER, T-BELT
122 547115001 1|yrdl b dJbd ¥-BELT HOLDER
123 018680822 2|PH+ENF4.37HB BOLT, SOCKET sM4.37X8
125 $42795101 T s By HOME POSITION DOG, X
126 £44924001 2|3 A R T MINES SCREW, M3X5.5
127 S42796001 TE=H=pUdsor1x X-S5ENSOR SETTING PLATE
128 062400812 2|+ ~0aus SCREW, PAN M4X8
129 025040232 2lESHFHEFI I WASHER, PLAIN M 4
130 559331001 IEVES-E- - TRt R X-¥ FEED BRACKET COVER, L
132 107272002 A% 5837 SCREW, FLAT S\M4.37
133 555939001 HESE R R & FAT FEED BRCKET COVER, R : XY
135 107272002 A% > 2837 SCREW, FLAT SM4.37
136 018680822 2|FH+FNLa37xE BOLT, SOCKET4.37X8
137 025680232 2lESHHEFI 437 WASHER, PLAIN M 4.3Y
142 048160242 2 AT FFI LG RETAINING RING, INTERNAL C16
143 018501622 4|74 ENr5NIE BOLT, SOCKET M5X16
144 025050232 MeSHHEFIIS WASHER, PLAIN M 5
145 018501422 2| FFdib5x14 BOLT, SOCKET M5X14
220 018681032 4|7+ E B 43TXI0 BOLT, SOCKET4.37X
21 028680242 QI x ¥ H 2437 WASHER, SPRING 2-4.37
222 148847001 AleEHZ WASHER, PLAIN 4.76
223 018681032 4|7 HE N - 437KI0 BOLT, SOCKET4.37X
224 028680242 QlrisdHr2-437 WASHER, SPRING 2-4.37
225 148847001 4|82 WASHER, PLAIN 4.76
"W REs " “ For Supply parts *
226 559742000 1|V=F#Hr FLEYk LEMER GUIDE SET, 3711L
226-1 559637001 4|+ 4% aaxe SCREW, FLAT M4X8
151-B12-202



C11. 3% VB (311F-L A7 3 8 &) / Feed mechanism (Option parts of 311F-L)

149

7

151-812-202



C11 3% Y BE (311F-L# 7 & = > 8B&) / Feed mechanism (Option parts for 311F-L)

REF.NO. CODE QTY BEdq NAME OF PARTS RV
o - LR < Gauge parts>
149 S55161001 1|Fereddaraim H-POSITION STANDARD PLATE, 311
CEYEATEvF AL > <For Feed plate attachment>
150-1 S57723001 1NFEUTHFLAT 54 FEED PLATEBLANEK, F:LA
150-2 557724001 NE- RV RS FN: b B FEED PLATEBLANK,F :LB
150-3 S57725001 | 1|7V LT T4 FEED PLATE BLANK, F :LC
<EHEATEvF AL
m# 1+ 7> | <For Feed plate attachmentofflattype >
150-4 S57720001 1|F2 A RFATS S FEED PLATEBLANI, A :FL
150-5 S57721001 1|2 b1 2FLET 52 FEED PLATEBLANK, B :FL
150-6 S57722001 ENE RV -3 i e FEED PLATEBLANK, C:FL
<7y FHEIA> < For One-touch work clamp>
151-1 85772600 1oT#7 UL SFLATF T4 OT-FEED PLATEBLANEK, A :FL
151-2 S57727001 1|oT#2 U 2REFS P OT-FEED PLATEBLANK, B :FL
151-3 S577280M 11075 Us RFLCTF T 9 OT-FEED PLATEBLANK, C:FL
152 $45603001 | 1|3 5UARA2F—FL—t FEED PLATE INNER PLATE B
------ L <HIBIFZ-7#> < The Blank fo work clamp > N
153-1 S57729001 2|FHIT TS5 TFLAR2 WORK CLAMP BLANK, A-3.2 311L
153-2 557730001 2|#H4 T F 5 ¥ FLE-3.2 WORK CLAMP BLANK, A-3.2 311L
153-3 S57731001 2|FH T F 57 FLA-A0 WORK CLAMP BLANK, A-4.0311L
153-4 557732001 2|4 T 75 7FLBE-4.0 WORK CLAMP BLANK, B-4.0R 311L
153-5 557733001 2|FH T FF - TFLA-50 WORK CLAMP BLANK, A-5.0L 311FL
153-6 557734001 2|AH T FF - TFLESD WORK CLAMP BLANK, B-5.0L 311FL
153-7 557735001 2| YT TS5 PFLE-6.0 WORK CLAMP BLANK, 6.0 211FL
--------------------- b e e e e ——
T HTHHE
P& wF AL | > | <Attachment for work clamp & feed plate>
154 S51804001 N Eg- R S - FEED PLATESETTING BRACKET
155 153403002 TIF 43707 BOLT, SMA.3ITXT
156 025680232 1|eS¥HrF19437 WASHER, PLAIN M 4,37
157 S$57952001 1oTHZ UL 2F A2 OT-FEED PLATEBRACKET ASSY
151-B12-202

38



C12 . U B8f& (326F-0) / Feed mechanism (326F-0)

< BAS-326F-0 >

151-B28-202




C12 .3 B}% (326F-0) / Feed mechanism (326F-0)

REF.NO. CODE |aTy Bt NAME OF PARTS RV
1 SE1027001 1T hFsz WORK CLAMP ARM ASSY
11 551028000 HE 5k WORK CLMP ARM
1-2 535183000 2{V=FFy a2 LINEARBUSH, 12
1-3 011679312 2|FAFVIE7ES SET SCREW, (FT) SM3.57
1-4 530950000 2|17V FLAT CYLINDER
1-5 555533000 & | T JF s ELBOW, M5
1-6 544326001 1z dddT iy SUPPORT SHAFT
1-7 146354001 2|HH% WASHER, PLAIN 5
1-8 048040342 2|k A7ES RETAINING RING, E4
1-9 530951001 2oy ayEs CYLINDER JOINT
1-10 018401622 2|FFHEMAF G BOLT, SOCKET M4X16
1-11 110168001 200ve ROLLERSHAFT
1-12 544327001 1|+ FHFLI{—UR WORK CLAMP LIFTER LEVER, IR
1-13 544328001 1|#HTFHFLI=UL WORK CLAMP LIFTER LEVER, UL
1-14 517813001 2|FHIFHFLI=D LEVER, D
1-15 544329001 1T FFeFd WORK CLAMP LIFTER SHAFT
1-16 048050342 TIbXTES RETAINING RING, ES
1-17 143591001 TMNAsaryey RING, THRUST
1-18 S21775001 TNeYrhs—42E SET SCREW COLLAR ASSY
1-18-1 139096001 1w khs— SET SCREW COLLAR
1-18-2 014680422 2IPF ARG 37THE SET SCREW, SOCKET (CP) SM4.37
1-19 014760622 TNPH+FAx588 SET SCREW, SOCKET SM5.95
1-20 018400832 2IFFHENFaxs BOLT, SOCKET Max8
1-21 025040132 2|eS¥HzIH WASHER, PLAINS 4
1-22 517816001 1ASSH-HHIT o SUPPORT SHAFT, SLIDER
1-23 518636101 AT A= iR SPRING
1-24 014760622 1|P+ kA xT505 SET SCREW, SOCKET 5M5.95
2 517815000 1RS448 - SLIDER
3 55102900 1|F#IaFHtI 42 SUPPORT PLATE
4 149482001 2|FPFY2HSFELFMEXIS BOLT, FLAT W/SOCKET MEX15
6 551030001 1|326L4 =R WORK CLAMP, R 3261
7 551031001 1|226LFHTL WORK CLAMP, L326L
8 025680232 2|eSHFHRF 437 WASHER, PLAIN M 4.37
9 153403002 2| #H Nk 4aTRT BOLT, SM4.3ITXT
10 510065001 2IATFEASS POSITIONING PLATE
11 062680512 2|+ A3 437-40%5 SCREW, PAN SM4. 37-40X5
12 544433401 1|32 2N ¥ E FEED BRACKET ASSY, 326
12-1 S44437401 1lyo Uy FEED BRACKET.,Y
12-2 S44434101 2|26V A AU FLF 53 Y¥-FEED GUIDE ASSY, 326
12-3 018680822 4|FFHI 43748 BOLT, SOCKET SM4.37X8
12-4 S44436000 2|326%020-3 CROSS ROLLER, 326
12-5 544381001 LIEAE R P X-FEED BRACKET
i3 559637001 8l+ 473048 SCREVY, FLAT M4X8
14 017761412 2|# I -5.05K14 BOLT, SM5.95X14
15 025060132 2|ESHFHELIhe WASHER, PLAINS 6
93 018680822 2| FFH N a3TxE BOLT, SOCKET SM4.37%8
151-B26-202

40



C13 . 3% U % (326F-0) / Feed mechanism (326F-0)

H

151-826-202



C13 3% BFK (326F-0) /Feed mechanism (326F-0)

REF.NO. CODE  |ay ELAf NAME OF PARTS RV
16 555946000 Ti326X 2 Vo444 T FEED SHAFT SUPPORT, 326X
17 $510330M1 1|3261F 7 U &4 X-FEED SHAFT, 326L
18 152718001 2|FF L ARI595 SETSCREW,SOCKET SM5.95X5
23 S510341M1 1o Fasd Y¥-DRIVING SHAFT
24 018501222 2|7 FF Ik 5X12 BOLT, SOCKET M5X12
25 025050232 2|EFHFHEFIIS WASHER, PLAIN M 5
26 547112000 2IU=FFvizs LINEAR BUSH, 16
27 014760622 2|PHF | ARI595 SETSCREW, SOCKET 5M5.95
28 555947001 1Y FIPE—RF5345 Y b P-MOTOR BRACKET, Y-DRIVING
29 018061622 4|7 +H ) b BYIG BOLT, SOCKET M&X16
30 SA44443001 1|9 Fo ¥y DRIVING GEAR
31 014760622 2|FFH ARS8 SETSCREW, SOCKET 5M5.95
32 517868001 2|isFarFeviivnr BALLBEARING, MINATURE
33 S55948001 1ivs Frax v iidy DRIVING SHAFT, ¥
34 523446000 1AwFNed COUPLING
35 014760622 4P+ A22595 SET SCREW, SOCKET SM5.95
36 048080342 1| F A7E8 RETAINING RING, E8
37 048220242 2|FATTFIC RETAINING RING, INTERNAL C22
38 557850001 1yHFeFedairvl HOME POSITION BRACKET, Y
39 018401022 2|7 HFE a0 BOLT, SOCKET M4aX10
a0 025040232 ZlesvHrFass WASHER, PLAIN M 4
a1 544669001 1lyeet— pUYrsa ¥-SENSOR SETTING PLATE
42 018400822 2|7 axne BOLT, SOCKET Maxse
43 025040232 2eSHFHErF 104 WASHER, PLAIN M 4
Ad S59650001 L ER - - e O ] SPACER
73 556534001 2| BT T LsE WORK CLAMP, SE
75 S42787001 2(1FHITFLAHI A RA WORK CLAMP GUIDE BRACKET, A
76 542884001 1| HITFLF4IT M8 WORK CLAMP GUIDE BRACKET, B
82 062670712 2 |~ 3578057 SCREW, PAN SM3.57-40X7
83 062671212 4| AT 35740412 SCREW, PAN SM3.57-40X12
84 107038003 414 S F 25357 SCREW, FLAT SM3.57
a5 556535001 1|FHTFoar1a WORK CLAMP SUPPORT PLATE
< hALA > <For Medium-weight materials >
140-1 555952001 1|# 241 #3288 FEED PLATE, 3264,
== [t = <For Heavy-weight materials >
140-2 555953001 1|34 %3268 FEED PLATE, 3268
T FF g mE" ” OPTION PARTS ¥
5 S51042001 1326t = un WORK CLAMP, UN 326L
77 542798001 1|FHTFLFH4ITAH WORK CLAMP GUIDE BRACKET
78 556536001 2FHTFIDeYAH ADJUSTING PLATE
79 542800001 AT A TFIIEVTHF ADJUSTING PLATE
81 062670612 4|3 7~ 2357-40%6 SCREW, PAN SM3.57-40X6
139 510352101 PAE E-AVE - R PFOE S0 SCREW, ROUMD W/SOCKET 5M4.37
141 556537001 14T 7 UN WORK CLAMP, UN

151-B26-202

A



C14 . %) BA{Z (326F-0) / Feed mechanism (326F-0)

226

'_,.,-F

—

-F"'_"'

—

—

< #iikmeas / For supply parts>__ —
—

—— — — — . — — —

_.r

13

151-B26-202



C14 .32 F3{F (326F-0) /Feed mechanism (326F-0)

REF.NO. CODE aTY Bk NAME OF PARTS
57 S4A75710 1|F¥varz44Im SUPPORT PLATE GUIDE, M
58 060680712 2101 2 Faz7-u0x7 SCREW, BIND SM#.37-40X7
65 510091201 LSFARTE -8 -2l e AUXILIARY PLATE SUPPORT
67 555949001 1|sF¥3a 1244+ IRD AUXILIARY PLATE SUPPORT, RD
68 555950001 1|3 rewHIID AUXILIARY PLATE SUPPORT, LD
69 062761012 4 |+ ~3595-28X10 SCREWY, PAN SM5.95-28X10
70 555951001 2| raddu AUXILIARY PLATE SUPPORT, U
95 018401436 | 11 |F7#+FEFax1a BOLT, SOCKET M4aX14
96 028040246 | 11|/ {44224 WASHER, SPRING 2-4
97 557835001 12 247 —1az328 X-TIMING PULLEY, A :326
100 014770632 2|7 +% 2 635-80%6 SET SCREW, SOCKET(CP) SMB.35X6
101 544456000 T[s 5 w4l A3 X-TIMING BELT, A 326
102 544457000 17— 1L X-PULLEY BRACKET, L
103 544458101 1|21 5 =5 F—"}B326 X-TIMING PULLEY, B 326
104 014770632 2|7+ $ 2 635-90%6 SET SCREW, SOCKET(CP) 5ME.35X6
105 544459001 TwErzedd—uys X-TIMING PULLEY SHAFT
106 5178851 R - LT Y TIMING PULLEY, A
107 014770632 2|7+ % # % 635-80%6 SETSCREW, SOCKET(CP) SM6B.35X6
108 530138001 ZlFTroa~TFU-Fa MICRO BEARING, 8
109 048060342 2L ATES RETAINING RING, EB
110 517886100 1| xF=U#~R X-PULLEY BRACKET, R
111 517887001 1|x7F—-u ¥R X-PULLEY SHAFT, R
112 517888001 12129 7=0g TIMING PULLEY, B
113 014710522 2T RAR AR HE SET SCREW, SOCKET (CP) SM4.76
114 048160242 Z|F AT TFFIABCG RETAIMNING RING, INTERNAL C16
115 530138001 2|vaoaQ~NTF ) -d8 MICRO BEARING, 8
116 048060342 2|k ATER RETAINING RING, E6
117 025050232 dlESHHEFIIS WASHER, PLAIN M 5
118 018501622 4|7 +# I h5SHIE BOLT, SOCKET M5X16
119 18501622 1|7+ rsiE BOLT, SOCKET M5X16
120 544624000 1 (o o & WA b BIN X-TIMING BELT,B 311L
121 S10078001 2Tl b T p =t SPACER, T-BELT
122 S47115001 1¥aCle kRIS ¥Y-BELT HOLDER
123 8ea0822 2| FHFFENL4ITRE BOLT, SOCKET SM4.37X8
125 542795101 1| XF =T Ed HOME POSITION DOG, X
126 544924001 2|3 A5 FMINES SCREW, M3X5.5
127 542796001 1= prYTrrrs X-SENSORSETTING PLATE
128 062400812 2|F~2axs SCREW, PAN M4X8
129 025040232 2|eSHHxFIoe WASHER, PLAIN M 4
130 551040001 1|dyst o DS -1 XY-FEED BRACKET COVER, L
132 106629002 4|9 A5 037 SCREW, S\Vi4.37
133 551041001 1|yt UsrH11=R XY-FEED BRACKET COVER, R
135 106629002 45 o 3204 37 SCREW, SM4.37
136 018680822 2| PFENEFAITHE BOLT, SOCKET 5M4.37X8
137 025680232 2leSYHrFIoa3y WASHER, PLAIN M 4.37
142 048160242 2I AT FFIACIE RETAINING RING, INTERNAL C16
143 018501622 A F+F I kEX16 BOLT, SOCKET M5X16
144 025050232 AlesHFHAFIIE WASHER, PLAIN M 5
145 018501422 Z2|FFHI b 5x14 BOLT, SOCKET M5X14
220 018681032 A4|FFA N Fa37HI0 BOLT, SOCKET sM4.37X10
221 028680242 Ay HE24.37 WASHER, SPRING 2-4.37
222 148847001 L FHx WASHER, PLAIN 4.76
223 018681032 |7 FFE b4 3THIO0 BOLT, SOCKET SM4.37X10
224 028680242 AUz 2437 WASHER, SPRING 2-4.37
225 148847001 Q| Hx WASHER, PLAIN 4.76

1 " For Supply parts ”

226 S59742000 1|V =FHA FaiLev b LENER GUIDE SET, 311L
226-1 559637001 4| + %7 24x8 SCREW, FLAT M4X8&

151-626-202




C15 . 2= U Bk (72 3 888 326F-0) / Feed mechanism (Option parts of 326F-0)

161 1652

161-B26-202




C15 .3 ) BR (# 7 3 3 > §R&326F-0) / Feed mechanism (Option parts of 326F-0)

REF.NOC. CODE Q7Y B4 NAME OF PARTS R
< - RE> < Gauge parts >
138 556538001 HFwresParad s H-POSITIONSTAND PLATE ASSY b
149 555954001 WFerdP1wr 2326 H-POSITIONSTANDARD PLATE, 326
<EWERATFI v F AL L > < Attachment for feed plate>
150-1 557844001 1|FoUr2328875 %7 t=12 |FEED PLATEBLANK, 326A .. ............. t=1.2
150-2 557845001 Mo Ur2326875%% t=12 |FEED PLATEBLANK,326B .............., t=12
150-3 557846001 1|FoUs2326CF 7%  t=12 |FEED PLATEBLANK, 326C ............... t=1.2
.................... b o o e o i e e e e e o]
<OTRYWERAF 2w F 4+ > |<Attachment for one-touch feed plate>
151-1 551048101 1oT#7 VT FLATF 7  t=12 |OT-FEEDPLATE BLANK, A :326L ........ t=1.2
151-2 551049101 1joTd7 VT #BFF>% t=12 |OT-FEEDPLATE BLANK,B :326L ........ t=1.2
151-3 551050101 1oT#7 UM FLCFF 7  tml2 |OT-FEEDPLATEBLANK,C:326L ........ t=1.2
152 54855500 I ERAEE & b P INNER PLATE, FEED PLATE
<HzFSoRE> < For work clamp blank >
153-1 551051001 T[AHT 777183258 . t=32 |WORK CLAMPBLANIK, SEA-3.2-L ....... t=3.2
153-1 551053001 1[FHT 75 7LA0058 . t=40 |WORK CLAMP BLANK, SE A-4.0-L ....... t=4.0
153-1 551055001 T|##TF7-4La505e ., t=50 |WORKCLAMPBLANK,SEA-5.0-L ....... t=5.0
153-1 551057001 T|FH#ZF77LAG0SE . t=60 |WORK CLAMP BLANK,SEA-6.0-L ....... t=6.0
153.2 551052001 1|4 T F541B32SE .. t=32 |WORK CLAMPBLANK,SEB-3.2-L ... ... t=3.2
153-2 551054001 1A 4T 75~ ¥LBAOSE .. t=40 |WORK CLAMP BLANK, SEB-4.0-L ....,.. t=4.0
153-2 551056001 1A ¥ T F 7 7LBS0SE .. t=50 | WORK CLAMP BLANK,SEB-5.0-L ....... t=5.0
153-2 S51058001 TlA# 75 yiee0se .. =60 |WORK CLAMP BLANK, SEB-6.0-L ....... t=6.0
153-3 S51052001 Atz Fo-rLazun . t=32 |WORK CLAMP BLANK, UN A-3.2-L ...... t=3.2
153-3 5510610017 TMAHT T 7La00UN . t=40 |WORK CLAMP BLANK, UN A-4.0-L ...... t=4.0
153-3 S51063001 MAHF5erLasoun . =50 |WORK CLAMP BLANK, UN A-5.0-L ...... t=5.0
153-3 S51065001 T&FHTF 5 a60un . t=40 |WORK CLAMP BLANK, UN A-6.0-L ...... t=6.0
153-4 551060001 1|#HTFF7-9183200 . t=32 |WORK CLAMPBLANK, UN B-3.2-L ...... t=32
153-4 S51062001 1|#4TF 7 Ba0UN . t=40 |\WORK CLAMP BLANK, UN B-4.0-L ...... t=40
153-4 551064001 1j##TF5-o1850u0 . t=50 |WORK CLAMP BLANK, UNB-5.0-L ...... t=50
153-4 551066001 1j## T F3-71B60OUN . t=60 [WORK CLAMP BLANK, UNB-6.0-L ...... t=60
<) A& > < Attachment for feed plate>
154 551804001 HERAEERLEMWE S &1 FEEDPLATESETTING BRACKET
< OTiE AR {dE > < Attachment for one<touch feed plate >
155 557952001 TloT&o US4 % OT-FEED PLATE BRACKET ASSY
156 557843001 Tjrev kit HOLDERPLATE, F ; CASSETTE
157 513007001 2ie vV b YES PIN, CASSETTE HOLDER
158 021660306 3o+ 31840 NUT, 35M3.18-40
159 514392201 1|#Bt¥ k1504180 CASSETTE PLATE, D-A180
160 514388101 1|heY 1 #D-B180 CASSETTE PLATE, D-B180
161 514386000 1Yy rs28180 .. t=1.0 | CASSETTE LOVWER PLATE, A-180 ........ t=1.0
161 514387000 1[he¥ &2 r28180 .. t=2.0 |CASSETTE LOWER PLATE,B-180 ........ t=2.0
163 514389000 1 {p+€¥ k1 £U-A180 .... t=1.0 [CASSETTE PLATE, U-A180 ............... t=1.0
163 514390000 1| k1 50U-B180 .... t=2.0 |CASSETTE PLATE, U-B180 ................ t=2.0
165-1 152632001 1|F3am-932: HINGE ASSY, R
165-2 152633001 1| Fasii-a:e4 HINGE ASSY, L
151-B26-202

LrRvif SO T AHSEE. MELETITRABYFLTENVETOTHEMECRELEVTTFE L,
<r Parts which have an asterisk (¥} in the RM colum are parts which have been assembled and adiusted to high precisions. These paris should
never be disassembled.

Ag



D1.#T F4 B / Work clamp lifter mechanism

< =LA / For Solenoid type >

< 311F-0A, 31TF-LA =7—=A
/ For Pneumatic type of 311F-0A & 311F-LA >

< 326F-0 17—/ / For Pneumatic type of 326F-0 >

151-B11-204
47




D1. 38T _E4BR / Work clamp lifter mechanism

REF.NO. CODE  |q'TY EAA MAME OF PARTS RV

<HEZA > < For Solenoid type >

1 S49630001 1|0 = a LINK, A

2 549631001 1|/ %8 LINK, B

3 549632001 1|V Cy s LINK A5S5Y,C

4 549635001 1|0 ey 2 a, LINK SHAFT, A

5 555200001 1|2 v LINK SHAFT, B

6 549637001 1|U=o¥ocC LINK SHAFT, C

7 S49638001 1(Us oD LINK SHAFT, D

8 549643001 T|HTF GUIDE

19 060680712 2|40 2 Fa37-8047 SCREW, BIND SM4.37-40X7

10 100281001 d|¥HE WASHER, PLAIN

1" 537968001 B|AF+UTFE~s SMAPPIN, 8

12 519662001 2| AV FES SNAP PIN, 5

13 S42747101 IEE =X 8- WORK CLAMP PLATE

14 555157000 EREEEELES-F BUSH

15 541239001 2T kA2 GUIDE SHAFT, 12

16 018501022 2|7 +HILL5X10 BOLT, SOCKET M5X10

17 535183000 20 =FFI a2 LINEARBUSH, 12

18 048200142 Z|{bxigaaca RETAINING RING, EXTERNAL C20

19 014760622 2|FH+FAFI585 SET SCREW, SOCKET SM5.95

20 510105001 2o RN SPRING, EXTENSION

21 S$55171001 1|/ AR Yrraa SETTING PLATE, A

22 060681212 4|41 1 FA3TA0K12 SCREW, BIND SM4.37-40X12

23 555131001 1|AA—H SPACER

24 555172001 1|WlhsAERUYTIaE SETTING PLATE,B

25 060501016 2[5 FMSXKI0 SCREW, BIND M5X10

26 018500836 2|{F+FE N EEXE BOLT, SOCKET mM5X8

27 537974000 1A HITFFIRVIt=04 STOPPER RUBBER

28 555169001 1jowk ROD

29 555170001 1A HIFHLIt= WORK CLAMP LIFTER LEVER

30 140263000 ¥z oFisLziL BLSH, L :W-CLAMP ARM SHAFT

31 510108001 TAHTFFLi=0F LIFTER LEVER ARM

32 062681212 1|~ a37-a0012 SCREW, PAN SM4.37-40X12

33 115559002 I T W SHOULDER SCREW,SM4.76

34 S10109001 HER E Yl AR SPRING

35 159379001 1|3 W' %2 BX6X18 PIN,DOWEL BX6X18

|36 S10110101 1FHZ 7wt STOPPER

37 555476002 2|FFEI b T ZEX12 BOLT, SOCKET (5/P WASHER)MEX 12

78 542883001 MNeeheTPrtr112 CONNECTING ROD GUIDE PLATE

79 062400612 2|F ~amaxe SCREW, PAN M4X6
< 311F-0A, 311F-LA <For Pneumatic type of 311F-0A &311F-LA>

T7 XA >

22 060681212 A1 2 Faz7-00%12 SCREW, BIND SM4.37-4012

37 55476002 2|7 FFEILERHFr ZeM12 BOLT, SOCKET {S/P WASHER)MEX 12

40 510125000 El =T RUBBER CAP, 21

71 104450101 2|d Lt g RUBBERCAP, 8

72 S00313001 (i =FX-SRTE: RUBBER CAP, 16.8

74 549641001 M s T RIS RA SETTING PLATE, A :SOLENOID

80 140327001 1|4 bt 63 RUBBER CAP, 6.3
<326F0TF-E> < For Preumatic type of 326F-0> ]

22 060681212 At FazT-00%12 SCREW, BIND 5M&.37-40X 12

74 549641001 TS s T FRUYrTRA SETTING PLATE, A :30OLENQID

151-B11-204

48



D2 . T S5 BAER / Work clamp lifter mechanism

"#7vav@m/OPTIONPARTS*
(< Mtha 74— A
67-2 67-5 67-8 | / For Horizontal wiper > |
| |
| |
| |
| O
' ;
|
0 |
| |
| 67-8 |
| |
— —/
151-811-204




D2 . i8I L5 BE3&R/Work clamp lifter mechanism

REF.NO. CODE aTY B o MAME OF PARTS R
a1 553103001 HE AL v - s Y- B STEPPING WORK CLAMP ASSY, B
43 543693000 1hervttzrae STEPPING WORK CLAMP CON. ROD
&4 523033000 1|% 724 % eB05vw BALL BEARING, 6805VV
45 150460001 1ju-upt U Li—34 U-UD FEED LIFTER LEVER SHAFT
46 150461001 1j#7yan FEED ROLLER
47 107453001 217 A% WASHER
48 021750102 ity k556-32 NUT, 1 SM5.56-32
43 517871101 1|weryd Lo TR STEPPING WORK CLAMP ARM, R
50 N17751412 1% k556x14 BOLT, 5M5.56X14
51 542839101 1|yt aFr STEPPING WORK CLAMP ARM, F
52 148196000 1P PAZSFIFARML BUSH, L
53 148197000 1| 7aR2dFyaF LR BUSH, R
54 555144001 I EES S - R STEPPING W-CLAMP LINK ASSY
55 554393001 2|43 558 SHOULDER SCREW, SM5.56
56 111466101 1|#%xFD PRESSER BAR
57 145472001 HER 2T 3rEE- N BUSH, P-BAR
58 531012001 1|#4xFadevay ADJUSTING SCREWW, PRESSER
59 531013001 =P B e o ADJUSTING NUT, PRESSER
60 510111101 1|44ty SPRING, COMPRESSION
61 510112001 MER S it 00 SPRING GUIDE
62 510113301 IERF+ Xk P-BAR CLANMP
63 062681212 1|F~32437-40%12 SCREW, PAN SM4.37-40X12
64 S10371001 ER S+ L RTF B PRESSER BAR LIFTER
65 510372100 ES S+ -5 E3-ATE 0 b CUSHION
66 048040342 1|k #27E4 RETAINING RING, E4
67-1 542842001 1|#4xT 720 PRESSER FOOT, A
(1] 513399001 12 #3 ¥3s5muz SCREW, SIMI3.57X12
BY 503677001 1| % WASHER

YrxFvama" " OPTION PARTS
67-2 542844001 1|74 7 &8 PRESSER FOOT, B
67-3 S42845001 1|4z 7cC PRESSER FOOT,C
67-4 542846001 1|#4zF¥D PRESSER FOQOT, D
67-5 S42847001 14T TFYE PRESSER FOOT, E
67-6 158592001 14T FiG PRESSERFOOT, G
67-7 157237001 14T FoF PRESSER FOOT, F
67-8 S42848001 1|FHT Tl PRESSER FOOT, ]
67-10 540214001 1|#¥zFracuT PRESSER FOOT, A-CUT
67-11 549448001 1|4z FveL PRESSER FOOT, B-L
<#i VI TH-RA> <For Horizontal wiper>
67-9 542843101 14T 7oxa PRESSR FOOT, XA,
73 542880001 ER =i PRESSER BAR, SIDE
151-B11-204

50



. Fug B4R/ Lower shaft mechanism

31

151-B11-305




E. THE4RS{F / Lower shaft mechanism

REF.NO. CODE QY B d o NAME OF PARTS R
1 141786001 Hoseoaurgeray SHOULDER SCREW, CRANK ROD
2 100090004 1|+ k714 NUT, 5M7.14
3 014680622 1\ PFbARYa37743 SET SCREWV, SOCKET (CP) 5M4.37
4 152245101 1ITFEI5F ROCKER GEAR
5 537978251 UELNEE S 24 SHAFT, R-GEAR
6 181995001 1esraz—7% SET SCREW COLLARASSY
6-1 101706001 2|2 %535 SET SCREW, SM6.35-40X5.5
7 014760622 2P+ b 2505 SET SCREW, SOCKET SM5.95
8 553207001 1\vavrrs LOWER SHAFT ASSY
9 555213001 IPEE R BUSH
10 014760622 1|7+ k2255095 SET SCREW, SOCKET SM5.95
1" 152678201 1\nsFI3osey ¥ ADJUSTING STUD
12 081003670 1loy »¥rw3 O RING, PW3
13 549603001 ey rhF—2% SET SCREW COLLAR ASSY
13-1 014770622 2|7+ b A2 VE6ISTH I SET SCREW, SOCKET (CP) SM6.35
14 555217201 EE RS R SR SHUTTLE RACE BASE ASSY
14-1 $55216101 HEEEES 1 SHUTTLE RACE BASE
14-2 502423101 1At bFPesrT THREAD GUIDE, 5-RACE
14-3 062660412 2 |[F~a2318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683101 2{AFhTrUYHFV A SETTING CLAW, S-RACE BODY
14-5 152684101 2lAAh=T UV R SPRING, COMPRESSION
14-6 402887001 2| %32 WASHER, 3.2
14-7 062660712 2 [#~0318-20X7 SCREW, PAN SM3.18-40X7
14-8 503043000 2|7zt FELT
14-9 557965000 2|7 IEEMI WICK, 3X3 :L=515
14-10 S57965000 1|7 2 EFIx3 WICK, 3X3 :L =515
14-11 S49685000 1|# 2 Exs WICK, 3X3 :L= 100
15 014760622 1P+ EARL505 SET SCREW, 5QCKET 5M5.95
16 152678201 1|hewFaney iy ADJUSTING STUD
17 081003670 10U - Frws O RING,PW3
18 048070342 1{kF A 7E7 RETAININ RING, E7
19 555215001 1|FS 1 /{=HR DRIVER, HR
20 018501422 1|P+FEI -5K14 BOLT, SOCKET M5X14
<For Medium-welght materials
< 311F-0, 326F-0:=E%HE > of 311F-0 & 326F-0 >
21 152682101 HEE s SHUTTLE RACE BODY, A
< 311F-0, 311F-L, 326F-0/ 4%, | <For Heavy-weight material & Extra heavy-
HESH > weight materials 311F-0, 311F-L & 326F-0>
21 152686101 BEE L SHUTTLE RACE BODY, B
< For medium-weight material
< 311F-0, 326F-0rFREsh A > of 311F <0 & 326F-0 >
22 515662992 1|+hh=anass SHUTTLE HOOK ASSY, LA W/BOX
<311F-0, 311F-L, 326F-0E%, | <For Heavy & Extra heavy-weight
AEHE> materials 311F-0, 311F-L & 326F-0 >
22 559162991 1[+ahvLIGnar: SHUTTLE HOOK AS5Y, LG W/BOX
23 516290001 1==FAOo—35—4x198 NEEDLE ROLLER, 4X19.8
< For Extra heavy-weight materials
<31F-0IENHRE > _ of 311F-0>
24 515903401 1|FE-HF -7 2B BOBBIN CASE ASSY, LB
24-1 516073101 1lr=aFamiiiie TENSION SPRING, B
24-2 516492101 L = e A = 8 SCREW, BOBBIN CASE SPRING
24-3 515667001 LAl BT SPRING, ANTI-SPIN
151-B11-305

52



E . T B34%/ Lower shaft mechanism

33

151-B11-306



E. T®BS{% / Lower shaft mechanism

REF.NO. CODE QY BaiA NAME OF PARTS R
<311F0, 311F-L, 326F-0 < For Medium & heavy-weight materials
REH, B A F11F-0, 311F-L & 326F-0>
24 559221001 1|FEZFr=A7 51C BOEBIN CASE ASSY, LC
24-1 548664001 1 =2F3 9L 2AN SPRING, AN :TENSION
24-2 516492101 1| HEe =282 SCREW, BOBBIN CASE SPRING
24-3 515667001 1|7 i SPRING, ANTI-SPIN
[ < 311F0, 311F-L, 326F-0 < For Medium & heavy-weight materials
R, EhE > 311F-0, 311F-L & 326F-0>
25 515665001 1|#HE>LA BOBBIN, LA
< For Extra heavy-weight materials
< 3TF-MIEEAE > of 311F-0>
25 515666001 1|FE=~Ls BOBBIN, LB
27 $55658000 | 1|nwI ik FELT
28 555214000 1A=z rtyT FELT HOLDER
29 555140001 1|#H— SUPPORT
30 123882001 1[40 % 837 SHOULDER SCREW, 5M4.37
31 103810002 T|FzHanzFHL WASHER, WAWE SPRING
32 025770232 Tes¥HEFid635 WASHER, PLAIN M 6.35
151-B11-305

54



F . #&:0M0;8E84% / Lubrication

20 5

35

151-B11-350



F. #hEERSR / Lubrication

REF.NO. CODE |qTY Erdd NAME OF PARTS RMY
1 549992000 1A A FEY k7K OIL WINDOW
2 507333001 E ik FL T g i PIPE, S
3 550558000 1= Fa—7F OILTUBE, L= 180
4 148738000 1% zeE WICK, L=335
5 107149001 il7z0 FELT
B S37983001 T esagayeL WICK SUPPORT
7 0AS401006 T|F~an2eFa0 SCREW, PAN (S/PWASHER) MAX10
10 510478000 TRYFeahazxi FELT
" 534986000 1lgznF a7 OILTUBE, L= 135
12 549982000 1|4 2 & Eaxa WICK, 4X4 L= 400
13 107149001 2|7k FELT
14 549959001 1|FwFesamaydr WICK SUPPORT
15 510162201 Tl 44T WICK SUPPORT
16 060670612 1|45 2 FI57-20X6 SCREVV, BEIND SM3.57-40X6
17 549620000 2IEznFa—F OILTUBE, L= 340
18 549957000 1[4 2 EE4sx4 WICK, 4X4 L=700
19 549622000 149 5 = F4x4 WICK, 4X4 L= 130
20 $49983000 1|4 2 Eax4 WICK, 4%4 L =800
21 549984000 1S9 2% FLAT WICK, L =200
22 104567101 2| EEEHYT WICK SUPPORT
24 S42827200 1lzsFHF7TI FELT
25 546405000 1|lF=znFa—F OILTUBE, L= 460
26 557964000 1% 2 Eaxa OILTUBE, L= 1200
27 145547001 1|#Fx—FFRis TUBE HOLDER
28 110251001 1| ZASFHITpFHRzAhT SPRING HOOK
29 021670102 1|F% k143357 MUT, 1 SM3.57
31 555179001 1|oadispanatsT FELT SUPPORT
32 555173000 1|asasasa7TiLb FELT
33 062680612 1|F~204.27-20%6 SCREW, PAN SM4., 37-40X6
34 509043000 1|70k FELT
35 152948001 1|1y FTF OIL WINDOW
36 550529000 1= Fza-F OQILTUBE, L=320
38 550529000 1|lFzFa-F OILTUBE, L=320
39 549624000 1|E=nFa-F OILTUBE, L= 260
40 550407001 1| 2—-F##ITHZ CORD HOLDER
41 062670612 3|7~ 357-80X6 SCREW, PAN SM3.57-40X6
47 153924001 1|17Tn k- FELT
48 556525000 1|7 ZEE4x4 WICK, 4X4 L =940
43 S49958000 1|9 3 £ Faxa WICK, 4X4L=70
50 543673000 1|g=zhFa—7F OILTUBE, L= 240
53 549995001 1|la—-F¥H¥IThzx CORD SUPPORT
54 062670612 1|3~ 357-40%6 SCREW, PAN SM3.57-40X6
55 556526000 {1|E==NFa2-F OILTUBE, L= 260
56 555659000 11 5e% WICK, L=300
57 152969001 1|a=-FH#H#IThz CORD SUPPORT
58 062670612 2|0 357-40X6 SCREW, PAN 5M3.57-40X6
59 509043000 2|70k FELT
60 108802001 119 2 F4x4a WICK, 4X4 L= 250
61 S55180001 1|oeSGoEP TSI FELT SUPPORT
62 555174000 1o8Y 7% 2Tk FELT
63 S55479001 1|F+FE I Zaxs BOLT, SOCKET (5/P WASHER) MAX8
64 517901000 1192E% WICK, 8X4 L =460
65 113006001 1|7Lhk FELT
66 557968001 1|#agas4T HOLDER, F
67 060681212 1|40 2 FA37-40X12 SCREW, BIND SM4.37-40X12
6B S59743001 1|Fa=FJa4xT TUBE HOLDER
69 152969001 Z(a—-FH#HIhHF CORD SUPPORT

151-B11-350



G . Fuli B / Threading mechanism

I For Extra heavy-weight materials >

2

25-2

151-B11-401




G . %@ & Bf% / Threading mechanism

REF.NO. CODE oY Bid o NAME OF PARTS G0 |
1 152869001 P& bFEF THREAD GUIDE, ARM
2 062710612 1|F~aare-22%6 SCREW, PAN SM4._76-32X6
3 549627001 HWP—LtrAF THREAD GUIDE, ; ARM
4 060870612 {48 2 F357-40X6 SCREW, BIND SM3.57-40X6
5 152870001 1F=Lthkahdy THREAD GUIDE, ARM
6 060670612 1| = FI57-40X6 SCREW, BIND SM3.57-40X6
7 159224001 1| 7P—bLdbrad THREAD GUIDE, ARM
8 152872001 HERE=-EE TENSION BRACKET
g 114294001 1|lon =4 O RING
B < R4 > < For Madlun'l.-wai:ght materials >
10 145519001 1|4 FR VIR THREAD TAKE-UP SPRING
<Eih SEHE> < For Heavy & extra heavy-weight materials >
10 144588001 1|4 bk UISRE THREAD TAKE-UP SPRING, B
e e e — — e b o e o o e e e e e e e e e e e e — ] - -
11 512699000 1 F2bs TENSION RELEASE PIM
12 116822001 1| FFI2eED TEMNSION STUD
13 531032001 11 bFIGLFY TENSION NUT
< b > <For Medium-u;ai;ht materials >
14 104525001 17 rFaD itz SPRING, TENSION ;M
<B#HfE> <For Heavy-weight materials >
14 107806001 T bFID g SPRING, TENSION ; H
<{FEWmAE > <For Extra heavy-weight materials >
14 506548001 T bF IR ITARC SPRING, C; TENSION
15 150805001 | 1| t¥aso#st4T DISC PRESSER, TENSION T
16 145446001 2| FFITLHS DISC, TENSION
17 100402004 | 1|+ xR i257 SET SCREW, 5M3.57
18 S$10469001 T|P+EA2v595 SET SCREW, SOCKET SM5.95
19 115186001 TWeza bFITHED TENSION 5TUD, MAIN
20 100136001 1A rFIATLFY NUT, TENSION
< chFi, EE > < For Medium & heavy-weight materials >
21 115188001 1|24 FFI i SPRING, TENSION
<BEHA > < For Extra heavy-weight materials >
21 107606001 1 FFITLIE SPRING, TENSION ;H
2 145446001 | 2|4 r#avLs DISC, TENsON
23 152889001 I ERE R - THREAD RETAINER
24 062670612 2 |F ~ 3 357-90X6 SCREW, PAN SM3.57-40X6
IS A I e S emm—————— -
<S4, E9H > <For Medium & heavy-weight materials
25-1 502438001 TR FTEF-FTA THREAD GUIDE, A :N-BAR
<EEHA = <For Extra heavy-weight materials >
25-2 5024390M ENGAY Bk A el THREAD GUIDE, B :N-BAR
% | 152891101 | A|nu#mx&mps b 7o+ | THREAD GUIDE, N-BARBUSH
27 152881001 TTHL121%32 NEEDLE COOLER ASSY
28 014760632 1|7+ o 2 595-28%6 SET SCREW, SOCKET (CP)SM5.95X b
29 152883000 17N FBX155 FELT, 8X15.5
30 152884001 1|THLA11 M4 THREAD GLUIDE, N-COOLER
3 062670412 1|+ A 3357-40K4 SCREW, PAN SM3.57-40X4
33 12441001 1 FIenizoz¥iz WASHER
151-B11-401



H . #%#E9{%/ Bobbin winder mechanism

2

&—3

2}

151-B11-402



H . %%&M{% / Bobbin winder mechanism

REF.NO CODE TY = NAME OF PARTS RN
1-1 537991109 1 wors TOP COVER
1-2 537992100 IERS L L4 BOBBIN WINDER ARM
1-2 537993000 IEEXED SPRING, PLATE
1-4 048100142 HrA?s73%C10 RETAINING RING, EXTERNAL C10
1-5 537924001 11 rvev 25y STUD, B-WINDER CLAW
1-6 37995101 1|FEwa+T BOBEIM PRESSER
1-7 100402004 Mr 22357 SET SCREW, 5M3.57
1-8 537996001 IERSEAF CLAW, B-WINDER
1-9 014680622 17+t 550370 F2 SET SCREW, SOCKET {CP) 5M4.37
1-10 048050342 1{r % 7ES RETAINING RING, E5
1-11 537997001 1 bvxve SHAFT, B-WINDER
1-12 154528001 IERSSE T B WHEEL, B-WINDER
1-13 120448001 I E=F RUBBERRING
1-14 120990001 2FavyE A Fa37 SET SCREW, (CP)SM4.37-40X8
1-15 510174000 IEE=VEELE DUST GUARD PLATE
1-16 537998001 HrrvdoFnz SPRING
1-17 157968001 I ES- KMIFE
1-18 062680512 1|+~ 4372005 SCREW, PAN S\M4.37-40X5
1-19 159574101 M1 rFITLHT TENSIONSTUD
1-20 100136001 HER =L A NUT, TENSION
1-21 144110001 MNogibeitr pFradm s TENSION ADJUSTING SPRING
1-22 145446001 2T rFa LTS DISC, TENSION
1-23 144105000 HFIFLHARITHFH FLANGE WASHER, T-SPRING
1-24 021680202 1+ r2i2437 NUT, 25M4.37
1-25 141590001 U ERRE L] THREADING BAR, U
1-26 100022004 2|+ L5485 MUT, SM5.95
1-27 025680232 1eSWHLFIMa37 VWASHER, PLAIN MM 4.37
2 062681212 2|+~ a437-00%12 SCREW, PAN 5MM4,37-40X12
3 062680612 1|+ ~<34.37-90%6 SCREW, PAN SMA4.37-40X6
4 025680232 Bles¥HrFara37 WASHER, PLAIN I 4.37
151-B11-402

60



J . %411 B8 / Thread trimmer mechanism

238 S524)
[22-1 n LA

151-B11-403




J. %)V B{R / Thread trimmer mechanism

REF.NO. CODE QY Eawdd MAME OF PARTS R

1 549629201 14 FFUAL THREAD TRIMIMER CAM

2 014770632 2| F & 5 635-80K6 SETSCREW, SOCKET(CP) SMB.35X6
3 538002201 1YL TR RIS T5 SETTING PLATE, SOLENOID

5 060681212 2| L FA3T7-40%12 SCREW, BIND SMA.37-40X12
e 154599000 Ivbs Ty g CUSHION, SOLENOID

7 502652001 1|HFH% WASHER

8 £238360M T s TFLi—-2 2 SOLENOID LEVER ASSY

8-1 02654001 1Y Lbs TF L= SOLENOID LEVER

8-2 014680622 1| PFFARVaa7ias SET SCREW, SOCKET (CP) SM4.37

9 5380032M [N E- - NEFATEE A Py L PUSHING LEVER, D-LEVER

10 549645001 1|43 4476 SHOULDER SCREWW, SM4&.76

11 538004002 1|4 Ey =2 b9t ... E2%2 [DRIVING LEVERSTOPPER, H=03 ...... Mark2
1 5380040032 1|4 By Lii—R o &3 |DRIVING LEVERSTOPPER, H=06 ...... Mark3
1 538004004 1o Ealn—Z pYst... =4 |DRIVING LEVERSTOPPER, H=045 .... Marka
12 018681022 2|7 N AT BOLT, SOCKET SM4.37X10

13 148847001 2| WASHER, PLAIN 4,76

14 159905001 1F2ZLFTHEVRY ADJUSTING SCREW

15 105812003 1|+ k704 NUT, SM7.94

16 549644001 17 S =F gy GUIDE SHAFT

17 231071001 1|x #8x15 BUSH, 8X15

18 532235001 HEFE L 5 FiT 3 SPRING, COMPRESSION

19 048070342 1| A2E7 RETAININ RING, E7

20 153596001 1|9 #Hz WASHER

21 154596000 1|4 b ALV iaz CUSHION

22 549646001 1|4 b2V ED L= E TR-DRIVING LEVER ASSY

221 549647001 1|4 kU e Li— TR-DRIVING LEVER

22-2 153597001 1o b FHS = RETAINER COLLAR, L-THREAD
22-3 530033001 1|4 2% 5357 SHOULDER SCREW,5M3.57

22-4 148813001 2|¥H WASHER

22-5 106122001 1|#+% k357 NUT, SM3.57

22-6 028350242 INAES I B WASHER, SPRING 2-3.5

23 014770632 1|7 % # £ 625-4006 SET SCREWW, SOCKET(CF) SMB.35X6
24 502354001 22 TUXFHLRYE SHOULDER SCREW, B

25 100022005 2|+v 505 NUT, Si5.95

26 555177001 1 F&eUDvFsys THREAD TRIMMER ROD ASSY, S
26-1 555178001 1|4 FEUOYVFS THREAD TRIMMER ROD

26-2 141492001 2 ETUNXFIE JOINT ASSY

26-3 100022005 2|+ 595 NUT, SM5.95

29 549650001 11 UYL= THREAD TRIMMER LEVER

30 10195001 11 FHEVLI-L SHAFT, TR-TRIMMER LEVER

31 110367001 19 #H % WASHER, PLAIN SPECIAL 8

32 048060342 1|+ £7E6 RETAINING RING, Eb

33 014760622 1P+ F A% 27595 SET SCREW, SOCKET SM5.95

34 538011001 T4 FEUEFLMR SPRING, EXTENSION

35 548651001 1{HaHhdr SPRING HOOK

36 110233001 1|4 %476 SHOULDER SCREW, SM4.76

37 110161004 1|+%EFa78 NUT, S5M4.76

a8 549994001 218 H2a76 WASHER, PLAIN 4.76

4} 542856001 Tt o= & CONNECTING ROD LEVER ASSY

a1 510202101 Tl ey e L 23y LEVER SHAFT

42 121007001 1|Faesve b A25337 SETSCREW,S5M4.37

<311F-0, 311F-LE > <For 311F-0 & 311F-L> ]
43 510203201 1l e NEEDLE PLATE
<326F-0/ > <For 326F-0>

43 $11438101 | 1|hu1# NEEDLE PLATE
151-B11-403

62



J . &1V g% / Thread trimmer machaniam

.

&
=

53-12

&

151-B11-403

(=]




1. %4 B3{%/ Thread trimmer mechanism

REF.NO. CODE |aTy Eaio NAME OF PARTS R
44 S10204104 114 bH UL SR THREAD TRIMMER COMMECTING ROD
45-3 549988001 1| Edane 2 MOVAEBLE KNIFE ASSY, N
46 510208001 1|4 Foanh=¥ ......... t=04|SPACER, MOVABLEKNIFET=0.4 ....... t=0.4
45 510208002 1 ESHALF ... t=05 |SPACER, MOVABLEKNIFET=05 ....... t=05
46 510208003 11 B9 nhed ... t=06 |SPACER, MOVABLEKNIFET=0.6 ....... t=0.5
46 510208000 1| Edndh=d ... t=03|SPACER, MOVABLEKNIFET=0.3 ....... t=0.3
47 S00705001 11 Eanhs— COLLAR, M-KNIFE
a8 510209101 1|5 # % 74,37 SCREW, 5M4.37
49-1 s10210201 = FIXED KNIFE
50 111140002 2|3 x3238 SCREW, 5M2.38
51 100032004 2|55 7437 SCREW, FLAT SM4.37-40X8
52 511244001 2| 2335437 SCREW, 5M4.37
<EWE> < For Heavy-weght materals >
53-3 S10212101 1| UFFTRE ooannnnn @26 |[NEEDLEHOLEPLATE, E ..ovveivnrnnnnnns a6
< ch[E4E > < For Medium-weght materals>
53-5 £102132001 1A UPFLEE ciinens @22 |(NEEDLEHOLEPLATE, F oevviiiiiiiiareennn @2.2
< EEE > < For Extra heavy-weght materals >
53-9 53434800 TP+ EM e 40 [NEEDLEHOLEPLATE, M ... ... .... oa.0
54 100360003 2|53 <7238 SCREW, FLAT SM2.38
55 228475000 2|4 & |90 9X80 FASTENING BAND, 1.9X80
A TEEE 1= " OPTION PARTS "
45-1 510205001 1 B s MOVABLE KNIFE ASSY
45-2 540934101 I E Q- FAVE- MOVABLE KNIFE ASSY, L
---------------- <H5FS=-%E> < For Kevler thread>
45-4 53161200 1l FanFIagana s MOWVABLE KNIFE ASSY, HIMATERIAL
49.-2 530128001 1las4snsFanras FIXED KNIFE, HARD MATERIAL
53-1 S102711001 TIMIFFIRA (ooeenian 1.6 (NEEDLEHOLEPLATE, A .. .vvvviannininnie 1.6
53-2 520097001 1mUFH+14D oo, 226 (NEEDLEHOLEPLATE, D .. cvvieriaeeanen 228
53-4 530925001 T IFFTHED ovvnnans ©34 |NEEDLEHOLEPLATE, ED ... ...ccevirnn 3.4
53-6 530926001 TIMUPHFSEID ... @22 |NEEDLE HOLE PLATE, FD' ..cvvcvveiiiinnns 222
53-7 530450001 (N AR ok - B T . =26 (NEEDLEHOLEPLATE, H ...coeiiei i 226
53-8 525127001 TP FTHL e 233 |NEEDLEHOLE PLATE, L ..coiviiiarinnnnes 3.3
53-10 S49980001 TP+ 2 ... @22 |NEEDLE HOLE PLATE, FM .. cc.vvvviiiinnns @2.2
53-11 S40217001 MRV EE RS- T -2 233 |[NEEDLEHOLEPLATE, 2 ..ivcvviiininnns 22.3
53-12 551449001 HnuFFrsaF......... @16 | NEEDLE HOLE PLATE, A-F ......ooooceann.. 21.6
151-B11-403

hd



K . %ihL- B8R / Thread wiper mechanism

r < ##hv D £ 75— / For Horizontal wiper >
| |
| | N
| | 21 22
| | 24 25 19
| |
l I 20
| |
| I
| I
| @) |
| |
| I
| I
| |
| I
| |
| |
L |
151-B11-405




K. %341 B8R/ Thread wiper mechanism

REF.NO. CODE QY i NAME OF PARTS
1 541206001 1|4 FSH% SPRING, T-WIPER
2 541205001 T|es¥#H% WASHER, PLAIN
3 525456001 2|FeTrE. PLUNGER PIN
5 555149100 A FNSASOLE VWS a BRACKET, SOLENOCD
[ 018681022 2| FFEIEa37THI0 BOLT, SOCKET SM4.37%10
7 100645003 2| WASHER
8 S55150000 A FFFsoLhii— SOL. COVER
9 S55151000 3+ FFE204ME SCREW, TRUSS MaX6
10 555133000 T4 P FIS0LAMNA—T R LID, S-COVER
11 S38059000 1|4 34 ENGToE RUBBER CAP, NG79F
14 $25456001 1|Foe v PLUNGER PIN
15 542858001 E AL B THREAD WIPER CONMECTING ROD
16 S102171M1 1A bS58 E THREAD WIPER CRAMNK ASSY
17 110735001 1| #H% WASHER
18 048030342 1|k ATES RETAINING RING, E3
19 025750132 1S H¥HELII5586 WASHER, PLAIN S 5.56
20 S10470101 11— WIPER
21 146288001 1A kst iidhs— COLLAR, T-WIPERSTUD
22 060680512 1404 2 F437-80X5 SCREW, BIND 5M4.37-40X5
23 048040342 1|+ £7E4 RETAINING RING, E4
24 555148002 1|1 ks Uadirgs 5UPPORT, T-WIPER5TUD
25 018680522 2|7 FHFE N aITHS BOLT, SOCKET SM4.37X5
26 S02677001 1|evrss— SET SCREW COLLAR
27 144458001 1|7aTYE FARIIE? SET SCREW, 5MV13.57-40X4.5
28 S02678001 1T =iz SPRING
< ITIH-—E> < For Horizontal wiper>
29 £42859001 1|4 kST LehLTa8 3 T-WIPER CONNECTING ROD ASSY
30 542864101 1|7 ari—hFoz WIPER ARM ASSY
3 156206001 1|71 —A THREAD WIPER, A
32 513385001 1|2 # % 23,5710 SCREW, 5M3.57-40X10 .
33 014760632 1|7+ 5 595-28X6 SET SCREW, SOCKET (CP)SM5.95X6
34 521875001 1|4 #H% WASHER
35 512668001 1|75 — COLLAR
36 021670202 1% k2y 2357 NUT, 25M3.57
37 100659001 1| % 3318 SHOULDER SCREW,5M3.18
38 021660102 1lFv k132398 NUT, 15M3.18
39 159111007 e sYFEFedqriz SPRING, EXTENSION

151-B11-405




L . %% A B{% / Thread nipper mechanism

24
S,
-4 ‘é
K e-zi's |

151-B11-4086
3T



L. 4% A B3{F / Thread nipper mechanism

REF.NO. CODE oTY Eied oA NAME OF PARTS R
1 510219001 NI TEFIY TS SETTING PLATE, SOLENOID
2 542446001 2|FFEN b ZEK14 BOLT, SOCKET (5/P WASHER)M&X 14
7 510221001 1|21 ¥4HT WIRE SUPPORT
8 018060822 1|7 FHI - exe BOLT, SOCKET MEXS
9 542868001 1|AHTFPFrI21¥sy = WIRE ASSY, W-CLAMP LIFTER
10 154607101 2T P2 ADI Y —FHID WIRE HOLDER, D
11 062670612 A |~ 357-40K6 SCREW, PAN SM3.57-40X6
12 542870201 B ET T F LA TENSION RELEASE BRACKET
13 0e2771012 1| ~3635-40%10 SCREW, PAN SM6.35-40X10
14 542871201 1A HZFLFHFLA-—FE WORK CLAMP LIFTER LEVER ASSY
15 109763002 1| #H & WASHER
16 542873101 T b2t Leri— LEVER, T-RELEASE
17 510229101 T -t SPRING
18 048040342 3|+ £T7E4 RETAINING RING, E4
19 555137001 MNhwryEFLHL SPRIING, EXTENSION 8.6X30.2
20 S55108001 M F2sOvVESE TENSION RELEASE ROD ASSY, SF
20-1 553109001 1T ranigvE TENSION RELEASE ROD
20-2 141492001 A E X85 JOINT ASSY
20-3 100022005 1|# 5395 NUT, SM5.95
21 145478101 1|5 = F 876 SHOULDER SCREWY, SOCKET SM4.76
22 S02354001 T vY 74 -2¥B SHOULDER SCREW, B
23 100022005 T|#+ 595 NUT, SM5.95
24 549653001 T b2 AT F L= F % T-RELEASE DRIVING LEVER ASSY
24-1 £49654001 A S-B N APy L e TENSION RELEASE DRIVING LEVER
24-2 153597001 Nt b hs— RETAINER COLLAR, L-THREAD
24-3 530033001 1|42 2357 SHOULDER SCREVY, SMI3.57
24-4 549655001 1hs— COLLAR
24-5 106122002 1|+ F3as7 NUT, SM3.57
24-6 028350242 T/ ¥ H7235 WASHER, 5PRIMNG 2-3.5
25 $49656001 A b2t Lri—0 TENSION RELEASE LEVER, U
26 549657001 | EX A PYL ST WL STOPPER, U
27 519748001 T Foesse2a9 30 CUSHION
28 062680812 2 |F AT A37-A048 SCREW, PAN SM4.37-40X8
33 $10230000 |4 FFLi— LIFTER LEVER, P-BAR
34 018501422 T|7+$ bk sxia BOLT, SOCKET M5X14
35 510231001 1) A E R d FLANGED SHAFT, 5.5
36 014680622 TPHrARTa37oHE SET SCREW, SOCKET (CP) 5M4.37
37 017822212 1[0 b 7 a2z BOLT, SM7.94X22
38 106147002 T+ 704 NUT, 5M7.94
39 510232001 15 —FhtsvI CABLE SUPPORT
A1) 062760812 1|9~ 595-2848 SCREW, PAN SME.95-28X8
41 555193001 1|4 FZMAELL TENSION RELEASE PIN, L
42 140647101 EREE CORD HOLDER
43 062670612 1|4 AT 357-4006 SCREW, PAN SM3.57-40X6
151-B11-406

68



M1 . 5B v BEE (B11F-0, 311F-LEBA 79 286 ) /
Thread take-up mechanism (Option parts of 311F-0 & 311F-L}

M2 . HER V) BB{R (326F-0 AT a3 8&m) /
Thread take-up mechanism (Option parts of 326F-0)

151-B26-408




M1 . RELY B8R (311F-0,311F-LAF 73 3 - 835/

Thread take-up mechanism (Option parts of 311F-0 & 311F-L)

REF.NC. CODE Q7Y B NAME OF PARTS 0 |

1 555181001 PR FEE N E S & SETTING PLATE ASSY, SOL.
1-1 555183000 1|3 v o axaxz PIN, DOWEL :BX4X12

1-2 004063014 1|+ #736x30 SCREW, FLAT MEX30

1-3 021060106 TMMiz+vtEe NUT, T MG

2 062710812 2|#F~a4a76-32%8 SCREW, PAN SM4.76-32X8
3 549660101 T kB si= LEVER

d 107321003 21 x VT8 SHOULDER SCREW, 5M4.76
5 £19748001 I roeserevias CUSHION

6 047401442 TR T =7 awa PIN, DOWEL :AW4

7 549661001 bt rugEs SOLENQID JOINT

8 501998001 2IFaTYE A FF357 SET SCREW, 5M3.57-40X6
9 110251001 MEFE S #4-E RS T SPRING HOOK

10 021670102 1#% k122357 NUT, 1 5M3.57

11 534883001 IR A RAL ) SPRING, EXTEMNSION

12 519748001 1 ES 23 sveg CUSHION

13 549663001 1|+ k357 NUT, SM3.57

14 062671012 1|#~2357-40X10 SCREW, PAN SM3.57-40X10
15 028350242 1jiixFHr235 WASHER, SPRING 2-3.5

16 025350332 1|esFHard 135 WASHER, PLAIN L 3.5

17 555111001 LR AT A CRANK, T/TAKE-UPLEVER
18 155559001 1|esFHa WASHER, PLAIN

19 048040342 1{F #7Ea RETAINING RING, E4

20 549664000 IEER VAP E S & it COVER, T/TAKE-UP SOLENOID
21 062670612 2|~ 3 357-40%6 SCREW, PAN SM3_57-40X6
22 520878000 | 1|d4e>53 RUBBER CAP, 5.3
151-B11-408
M2 . REL D BB{R (326F-0F# 7 a A EB&) /

Thread take-up mechanism (Option parts of 326F-0)
REF.NO. CODE Ty Bl NAME OF PARTS CTY: |

1 556531001 1| Ued U s SETTING PLATE

2 062710812 2 |[F0476-32X8 SCREVV, PAN SM4.76-32X8
3 S50052000 1|Freil)edi i PIN CYINDER ASSY

31 S50048000 1|Eei )& PIN CYLINDER

3-2 523660000 1(AF—FaxrO-= SPEED CONTROLLER

3-3 512150000 1| — A T VR WM-5HL-4 TUBE ELROW, M-5HL-4

4 556532001 1AW= FSH5YE STOPPER BRACKET

5 550051000 1|#+% Fni2 NUT, Mi12

& S50050000 172z +ryan KMUCKLE

7 550043000 1 FS=a=E- PIN

8 532259001 1|FLresgqesy b PRE-TENSION NUT

g 018401636 1|P+£E0 Faxis BOLT, SOCKET M4X16

10 55653311 11T FRYL= THREAD TAKE-UP SPRING
11 107321003 2| nva7e SHOULDER SCREW, 5M4. 76
12 520878000 T|Fats53 RUBBERCAP, 5.3
151-B26-408

70



N.3» kO—Jbikw & ZB8{% / Control box mechanism

151-811-602
71



N.3> kAa—JLE v o A%/ Control box mechanism

REF.NO. CODE oTY = NAME OF PARTS

1 556154101 BV LI X ] CONTROL BOX ASSY

1-1 543170109 1|Fedf iy POWERSUPPLY BOX

1-2 543171009 ETAME Y o ) SETTING PLATE :PCB

1-3 S43172000 1FEvs 274 BOX COVER

1-4 538084100 2loc?PrE—-243 DC-FAN MOTOR ASSY

1-5 0AS5403006 6|+ F~F 7 2 4X3008 SCREW, PAN (/P WASHER) M4X30
1-6 0AS400806 1|+~ 3 axa0e SCREW, PAN (S/P WASHER) M4X8
1-7 0AS401006 IF~arizeSa00 SCREW, PAN (/P WASHER) M4X 10
1-8 S42260000 7Y hsWa— F43a7 3 FOOT SWITCH HARMESS ASSY, 434
1-10 838107100 es¥IFLFea—F POWERSLUPPLY HARNESS, CONTROL
1-11 538108000 MNE—sF>rFea—F POWERSUPPLY HARMNESS, MOTOR
1-12 538109100 1NF= b FeFuea=-F POWERSUPPLY HARMNESS, H-P
1-13 538110000 1iPERT— F POWER HARMESS

1-18 543186000 117 Y& 2rUBe7E BUSH, BUGBTE

1-16 S00554000 | 184 K= F&Ns SUPPORT, GNS

1-17 31760000 1|Crsy 5 = 7261 CORD CLAMP, 26-L

1-18 543275000 7|3=F 73 7WsaNs CORD CLAMP, WS2NS

1-19 43276000 1|a—F &% »7wWsans CORD CLAMP, WS3NS

1-20 543277000 13— F73-Fwsans CORD CLAMP, WS4NS

1-21 008400604 | 12|+ FZ A 04x%6 SCREW, TRUSS M4X6

1-22 543309000 HIE rdr - FRAGMENT PROTECTOR NET

1-23 S370590M 1|PEw—% LABEL, PE

1-24 S370600M 1|FP—A=w— LABEL, GROUNDING

1-26 534413000 2| A== SPACER

1-27 543318000 2|7 32 FLwas2 5w CLAMP, LVWES 2.5W

1-28 549939001 1| Fedffme-a: POWERSUPPLY PCE ASSY

1-28-1 S43177000 1 [icnaazazo IC :MA3830

1-28-2 543184000 2 |PHAF FPC923 PHOTO COUPLER :PC923

1-28-3 549586000 2|MOSFETZSK 1941 TRANSISTOR, FET :25K 1941

1-28-4 547668000 1|SIDPASOSCE DIODE, AR :PASDSCHE

1-28-5 538203000 1 |sBDYEE02C04R DIODE :YG8022C04R

1-28-6 538201000 2|47U 2 2140471 VARISTOR :\V14D4a71

1-28-7 232384001 1|57 7w /iDSAIE2MA SURGE ABSORBER, ;DSA3E2IMA
1-28-8 549071000 1 |DBRD25XBE0 DIODE BRIDGE :25XB&0

1-28-9 538205000 1|+ 02508182 CAPACITOR, ALUM-ELEC :250B182
1-28-10 538206000 1|FCe3p272 CAPACITOR, ALUM-ELEC :63B272
1-28-11 543175000 1| b 52 ZETS54AA159 TRANSFORMER :54A4159

1-28-12 543176000 1|5 ZETS35AD199 TRANSFORMER :35AD199

1-28-13 543181000 1|3 A JLETS49AD28IAC COIL :49AD2BOAC

1-28-14 538208000 1 |RYIW1AFSNDCSY RELAY [ JWI1AFSN/DC 5V

1-28-15 153242000 23— Tna FUSE, 6A

1-28-16 S08030000 1lekz—xsamm FUSE, 5A :FB

1-28-17 548580000 1 |GrUSETAFE FUSE, 7A :FB

1-28-18 044301005 Bl e F~HF 7 2361004 SCREW, PAN {S/P WASHER) M3X10
1-28-19 543189000 1|pCcBE1O - F HARMESS, PCB :E1

1-28-20 S43 187000 1|pCRE2ZO=F HARNESS, PCB :E2

1-28-21 549472000 1|#—3% Z46D-22 THERMISTOR :6D-22

1-29 S3IB093000 HERLES F T f- HOLDER PLATE

1-30 0A5401206 2|+ FAEE 1208 SCREW, PAN (S/P WASHER) M4X12
1-31 021400206 2z atyra NUT, 2 M4
151-B11-502

L RMBlIC AT ESRs IEVEEs T, LREDEEES N —S Aoty - TEYET.
77 When ardering parts which have an asterisk (3) in the RM column, these parts will be supplied a: a set together with other necessary parts

such as circuit boards.

1r Bel Bestellung von Teile mit einem Asterrikus {3 ) aus der Kolonne RM werden diese Telle als Sastz, zusamman mit anderen notwendigen
tilen, wie Sehaltplatimean gallefart

Tr 5l I'an commande des pidces désignée: par un astérisque (¥} dans |a colonne RM, ces pidces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaguettes,

1 Al ordenar partes que tienen un esterisco (%) en la calumna RM, estas partes sern suministradas eome un Juego Junto con otras partes
necesarias coma los tableros de drcurtos.

72



N.ZJ> hO— Ky 7 AR/ Control box mechanism

REF.NO. CODE oTY Bl NAME OF PARTS RM

<=42200V, 220VE > <For "3-phase 200V - 220V AC" >

2-1 538112001 1 FeFeswgia P-SUPPLY SWITCH ASSY, A
< Biig100VE > < For Japan only>

2-2 538114000 1|Foroswe in
<=1A380VH > <For "3-phase 380V AC" >

2-3 538117000 1| T =sWe icC POVWER SUPPLY SWITCH ASSY, C
<BF220VE > <For "1-phase 220V AC" >

2-4 S47592000 1| Fefesns 2o P-SUPPLY SWITCH ASSY, D
<=H400VE > < For “3-phase 400V AC" >

2-5 538120000 1|FwHFiNa—FE POWWER SUPPLY HARMNESS, E:IN
< BE230VAE > <For"1-phase 230V AC" >

2-6 543188000 1{F=4INa— FF POWER SUPPLY HARMNESS, F:IN
<HE110V, 20VE > < For”1-phase 110V & 240V AC" >

2-7 547594000 1 FrfFswi io P-SUPPLY SWITCH ASSY, G
<200V, 220VE > < For "200V & 220V AC" >

3-1 538123000 1|aCiNa R TR 7 2 AC CONNECTOR ASSY, IN
<7100V, 1M10VE > <For “100V & 110V AC" >

3-2 543369000 1At b SABY 2 CONVERSION TRANSFORMER ASSY, B
<240V, 380V, 400VH > < For 240V, 380V & 400V AC" >

3-3 543370000 Tnwh b SRACY 2 CONVERSION TRANSFORMER ASSY, C
<HiH230VA > <For “1-phase 230V AC" >

3-4 543201000 1|aciNa— FF AC HARNESS, F:IN

4 555476002 Q| FHFEL T ZE12 BOLT, SOCKET (S/P WASHER)MBX12

7 228475000 1) frah w4 0 K 1.9%80 FASTENING BAND, 1.9X80

10 553889000 1|FROME T 37 X PROM ASSY, CONTROL

10-1 UAAB1T000 1|MOSLSI27C2001 EPROM;:27C2001

1 553890000 T|PROME—-F 73 PROM ASSY, MOTOR

11-1 85274000 TISIMEMZTCI0TKTS LSI: MSM27CI01K1S

20 538352101 2|FeFESanahay LABEL, ELEC. SHOCK 4 LANG.

21 538353101 2| F e IaN"d LABEL, ELEC. SHOCK JPN.

32 S08030000 1{GEZ—Z5AFR FUSE, 5A :FB

33 153242000 = T Y FUSE, BA

34 548580000 1 |GFUSETAFE FUSE, 7A :FB
YFTa R " OPTION PARTS "

40 540635001 M7 1N Fa30EY 2 NOISE FILTER ASSY, 430E

40-1 S40616001 NI XTANFEMCT 3 MOISE FILTER ASSY, EMC

40-2 540624000 IPEFEPT VAT - FY MOISE FILTER HARMESS, A

41 044400605 4| + AT I 4XEDA SCREW, PAN (S/PWASHER) M4X6

42 S42653000 1arwc-23-11-14 CORE :TFC-23-11-14

Pz RMBlZ s VTV BRISE CREMAE 2 T . FREBLECEE N —H Aoty rEETHENET .
7 When ordering partswhich have an asterisk (3£} in the RM column, these partswill be supplied as a set together with other necessary parts

such as circult

boards.

151-B11-502

¥r Bef Bestellung von Telle mit einem Asterrikus (3% ) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schattplatimen geliefert.

T Sil'oncommande des pléces désignées par un astérisque (3) dans la colonne R, ces piéces seront fournies en jeu avec les autres piéces

nécestalres telles que des plaguattes.

Tr Al ordenar partes gue thenen un asterisco (5 en la columna RIM, estes partes serdn suministradas como un juego junts con otras partes

necasarias como |os tableros de circuitas.

73



N.3> kA—JEKy 2 ZRFR/ Control box mechanism

REF.NO. CODE qQTY [ NAME OF PARTS GIY |

AT R “ OPTION PARTS "

42 S42653000 1|3 Prre-13-11-14 CORE :TFC-23-11-14

43 149809000 1Hars¥7L BEAD BAND, L =200

A4 540621000 1 |EMIT 7 ESD-5R-15 EMI1 CORE, ESD-5R-15

45 540622000 1 |Emia FESD-5R-25 EMI1CORE, ESD-SR-25

46 540764000 7|3 PTFC25-1592 CORE :TFC25-15-12

47 542653000 1|2 PTRC-23-11-14 CORE :TFC-23-11-14

48 149809000 BlasrswaL BEAD BAND, L =200

49 S40623000 1{EMIT 7 TR-20-27 EMTCORE, TR-40-27

50 DAS401605 1|+~ 2 A16DB SCREW, PAN (S/P WASHER) M4X16

&1 025040236 1|eSHHzFIIL WASHER, PLAINM 4

52 021400106 1|+#¥F1224 NUT, 1 M4
"W " * For supply parts
< =$8200V, 220VE > < For " 3-phase 200V - 220V AC" >

H-1 556241101 TlEve2asFEhs iz POER SUPPLY BOX SET, A1 #
< HH220VE > < For "1-phase 220V AC" >

H-2 556242101 V| Zaw#Frde a2 POWWER SUPPLY BOX SET, A2 W
< H4E100VE > < For Japanonly >

H-2 556243101 lEvsaa—sos 2 S
<HENOVE > <For “1-PHASE 110V AC" >

H-4 S56244101 T|#Ev & a0y e POWERSUPPLY BOX SET, B2 i
< =#E380VAE > <For "3-phase 380V AC" >

H-5 556246101 1| r ARy 202 POWERSUPPLY BOX SET, C2 W
< {5 240VE > <For "1-phase 240V AC" >

H-6 556247101 TFYrAa-#o730 POWERSUPPLY BOX SET, C3 #
<=#E400VE > <For “3-phase 400V AC" >

H-7 556248101 T\ ADH D7 2E POWWER SUPPLY BOX SET, 4 E
< HiE230VE > <For "1-phase 230V AC" >

H-8 556249101 1WFYrA3-Ko73F POWER SUPPLY BOX SET, F .

151-B11-502

Hr RV ¥ VTV IBREIEU s v, EEERE LAY —H Aoty PEETEVET,
¢ When ordering parts which have an asterisk (%) in the RM column, these parts will be supplied as a set together with other necessary perts
such as dreult boards.

+r Bai Bestellung von Teile mit einem Asterrikus (2) aus daer Kolonne RM werden diese Telle als Saatz, 2usammen mit anderen notwendigen

tilen, wie Schaltplatimen gellefert,

7% 31 "'on commande des pigces désignées par un astérisque {#} dans la colonne RM, ces pidces seront fournies en jeu avec les autres pidces
nécassaires telles gue des plaguettes,
< & ordenar partes que tienen un asterisco (¥) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes

necesarias como los tableros de dircuitos.

74



P . ZH B8/ Air pressure mechanism

151-B11-574

"#ATaBE
[ OPTION PARTS "

75




P. Z°[ERHR / Air pressure mechanism

REF.NO. CODE  [oTY LA A NAME OF PARTS RIvi|

<33T Lw -8 LH#A> |<Forwith-outcompressor>

1-1 43678109 1|F i F2as 2 SOLENOID VALVE ASSY, 2A

1-1-1 531551209 TSN F U223 SETTING PLATE, 2-3:VALVE

1-1-2 s09318101 1feFdl—-# INTEGRATER

1-1-3 S40628000 1| # =714 BALL VALVE, 1/4

1-1-4 509228000 1Aor=uFn MIPPLE, 1/4X1/8

1-1-5 543679101 1|Frvrnras: SOLENOID VALVE ASSY, 2

1-1-5-1 543680001 1ZFer=FrFrs AIR MIANIFOLD ASSY

1-1-5-1-1 543684001 | B =+ AR MIANIFOLD

1-1-5-1-2 543683001 2F T SOLENCID VALVE

1-1-5-1-3 S18415101 |  4{/v\—7 3= QaM5 HALF UNION, Q4M5

1-1-5-2 543682100 /insn—zzx% 3 VALVE HARNESS ASSY, X2

1-1-5-2-1 512404000 2| 0 inFors s VALVE CONNECTOR

1-1-6 062302506 2|+ #0325 SCREW, PAN M3X25

1-1-7 028030242 iz HEas WASHER, SPRING 2-3

1-1-8 025030232 2|ESH¥HRFITS WASHER, PLAIN M 3

1-1-9 540629000 2|y T BARREL NIPPLE

1-1-10 523880000 2ITP—wT75— AIRMUFFLER

1-1-11 S43686000 1{PTT A 1/d ELBOW,PT1/4
<oLnTlwd—fHE#HA> | <Forwith compressor>

1-2 543694109 1|FevrinFey s SOLENQID VALVE ASSY, 2B

1-2-1 531551209 T HAnF rU Wy 223 SETTING PLATE, 2-3 :VALVE

1-2-2 509318101 1A eFdl—2 INTEGRATER

1-2-3 529710000 1azss2—6113 CONMECTOR, 6-1/4

1-2-4 509228000 RS B =g NIPPLE, 1/4X1/8

1-2-5 S43679101 1| FesnFae s SOLENOID VALVE ASSY, 2

1-2-5-1 543680001 NZFPTZHAhF2E AIR MANIFOLD ASSY

1-2-5-1-1 543684001 TP okLE AIRMANIFOLD

1-2-5-1-2 543683001 2|F i SOLENOID VALVE

1-2-5-1-3 51841511 4l =7 2= F - 0Q4M5 HALF UNION, Q4M5

1-2-5-2 543682100 TS TN—RANIZ = VALVE HARMESS ASSY, X2

1-2-5-2-1 512404000 2uvaFiFarrs VALVE CONNECTOR

1-2-6 062302506 2|#~33x28 SCREW, PAN M3X25

1-2-7 028030242 2|HFHHx22 WASHER, SPRING 2-3

1-2-8 025030232 2|esWHzFI: WASHER, PLAIN M 3

1-2-9 523880000 2QTFP-775- AIR MUFFLER

2 052501205 2|FAT R ETE2 SCREW, PAN (S/P WASHER) M5X12

5 0215001086 2113w kS NUT, 1 M5

6 149796001 1|[Fak—ah+dForx AIRHOSE, W/COMNECTOR

81 543687001 1|+=102F2—FR AIRTUBE, AR-1A L= 1450

B2 S43687002 1[+40wFa1=FR AIRTUBE, AR-1B L= 1450

9-1 543688001 1[+f0=-Fa-71 AIRTUBE, AR-2A L= 1350

9-2 543688002 |F1R>F3-71 AIRTUBE, AR-2B L=1350
<311F-08 > <For 311F-0>

10 512212000 1| Rt ZL2905 SPIRAL, 2905
<31MFLAE > <For 311F-L>

10 559695000 1|A 751 F23505 SPIRAL, 3505
<326F.08 > <For 326F-0>

10 559696000 1R F2305 SPIRAL, 2305

11 543278000 MNarFLvd=—n—-32a COMPRESSOR HARNESS

___________ e S ——— [amp—
<100VE > <For 100V AC>

12 505670002 LR R = =t COMPRESS0OR UNIT, 100V AC
<200VE > <For 200V AC>

12 509393002 1z Lyga=vi COMPRESSOR UNIT, 200V AC

151-B11-514

76



P . 22[E B3R/ Air pressure mechanism

" AT a s EER
{ OPTION PARTS “
26

151-B11-514
7



P. ZERS{R / Air pressure mechanism

REF.NO. CODE Q'TY EAT MAME OF PARTS RV
<aLLTLu¥-—fitEA> | <For with compressor>
13 546255000 1|x 77k — Z 06045688 AIRTURBE, 6L =680
15 200190001 A7V STAPLE
19 017082203 &\ Fax22 BOLT 8X22
20 028080242 PARS S 5 F 35 WASHER, SPRING 2-8
21 025080232 dlesvHzFaos WASHER, PLAIN M &
22 025080336 AESHHEIIE WASHER, PLAIN L B
23 021080106 dlFvhiiae NUT, 1 M8
25 340400001 Tz=x 1= F BEAD BAND
27 543683001 T|Fwsimnad SOLENQID VALVE
28 543696100 Tt -2 212 2 VALVE HARMESS ASSY, X1
28-1 544746100 R & FAY B AATE 3 VALVE HARNESS
28-2 S44750100 1|9 HIULTin—%2 228y VALVE HARMNESS, 24V
30 509224002 IEERE L &2 Bt TREADLE SUPPORT BASE
31 509225001 2iah9+I b NUT, SQUARE
32 017081606 2|4+ 8x16 BOLT, MBX16
33 0280802456 2y Hrzs WASHER, SPRING 2-8
34 509226001 27139 HIHFHR WASHER
35 228475000 2 (A & B aXED FASTENING BAND, 1.9%80
36 032422003 2|+ ¥IT 2R 49K20 WOOD SCREW, ROUND M4.1X20
37 148847001 Zlrax WASHER, PLAIN 4,76
"ATLa-ER" “ OPTION PARTS *
26 525100000 1=t Fy 5 BALL VALVE ASSY
" HRRES " “ FOR SUPPLY PARTS "
< 100VH > < For 100V AC>
40 550661009 a7 Lyda=wirsi COMPRESSOR UNIT ASSY, 100V AC
40-1 505670002 1a-7FLvda=y COMPRESSOR UNIT, 100 AC
40-2 543278000 1arFLyg=—n=%2 COMPRESSOR HARNESS
<200VAH > <For 200V AC>
A0 550662009 MNaeFLytaizd ks 2 COMPRESSOR UNIT ASSY, 200V AC
40-1 5093583002 1M7Ly gaiz=yp COMPRESSOR UNIT, 200V AC
40-2 543278000 TaeFLyg=in=322 COMPRESSOR HARNESS
151-B11-514

TR




Q . BESBF / Power supply equipment mechanism

"AFavER
{ OPTION PARTS "

< 326F-0AH / For 326F-0A >

/ For Solenoid type >

< BE=H

< 311F-05 A/ For 311F-0S >

< 311F-0AR / For 311F-0A >

LA =

< 311F-LAA f For 311F-

151-811-515

79



Q. TESER 1 Power supply equipment mechanism

REF.NO. CODE aTY [ NAME OF PARTS R

<311F0, 311F-LA> <For 311F0 & 311F-L>

1 550671000 TS AE—2XY 2 PULSE MOTOR ASSY, X

2 S50672000 A E—-5YY 3 PULSE MOTOR ASSY, Y
<326F-0H > <For 326F-0>

1 S57836000 A E—5xy 3 PULSE MOTOR ASSY, X

2 544372000 TP E—S s 2 PULSE MOTOR ASSY, Y

3 543196000 T AE=—gyn=-32 PULSE MOTOR HARMESS, X

4 43197000 1A E—2yn—323 PULSE MOTOR HARMESS, Y

5 018400822 &|FF# ) b axa BOLT, SOCKET Ma&X8

6 55481002 G| Py 2ax12 BOLT, SOCKET (5/P WASHERYM4X 12
<311F-0, 311F-LA > <For 311F-0 &311F-L>

9 556166000 1|FeFertn—Raidy s H-POSITION SENSOR HARMESS ASSY

9-1 S56167000 1|% Y- HEL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 1% £ HGL-N12F PROXIMITY SENSOR, GL-12NF
< 326F-08 > <For 326F-0>

9 556671001 1FeFotedn—%2Is 3z HOME POSITION HARNESS ASSY

g9-1 556167001 1|F &Y HEL-N12F PROXIMITY SENSOR, GL-12NF

9-2 556167002 1|t vEs 4 GLN1ZF PROXIMITY SENSOR, GL-12NF

10 0023201203 ZleF~ax12 SCREW, PAN M3X12

11 228475000 14t 1 F 19580 FASTENING BAND, 1.9X80

12 538148000 11 7F—AE-1 GROUND WIRE, 1

13 045401006 1|F~araE5axi0 SCREW, PAN (S/P WASHER) M4X10

14 556169000 1[EMOY ¥ ALV FFE LOCK SWITCH ASSY, EM

14-1 552744000 )2 1Y Fa22E-M-11 SWITCH, A222E-M-11

14-2 543205000 TEMOY 22 Y FNn—3%Z LOCK SWITCH HARNESS, EM
< 311F-L, 326F-0 > <For 311F-L & 326F-0>

15 537057001 1| EMA A UF I —43 SPACER, 3 :EM-SWITCH

20 543208000 1|Vl dTEN—FIPE SOLENOID HARNESS ASSY

21 557926000 1|3 24 43191-00p1 CONNECTOR, 3191-00P1

22 543202000 T1|Awrd s TETE STEPPING SOLENOID ASSY

2241 510244000 1y al s fF STEPPING SOLENOID

23 021060206 2234 be NUT, 2 M6

24 028060246 2|1 HHE 26 WASHER, SPRING 2-6

25 340400001 N ER=E- 2 i ey BEAD BAND

26 S07818009 1|4+ LsTF THREAD TRIMMER SOLENOID

27 541202151 1|1 S TULSLEYE THREAD WIPER SOLENOID ASSY

28 062300616 4 | A MERE SCREW, PAN M3IX6

29 555184000 2|+ FZA03K6 SCREW, TRUSS M3X6

30 JBOBE20M 1[CME—S430% 2K MOTOR ASSY, 430 :CI

Y 556173000 L RITTATE - -] HARMNESS ASSY, IM

32 556170000 1 boFRAIYFRE HEAD SWITCH AS5Y

32-1 556171000 1v %024 YFo2 MICRO SWITCH ASSY

32-2 538744001 1 AfUFrans SPRING, SWITCH PLATE

32-3 555632001 UESNEEE] SWITCH BRACKET

32-4 062020806 2|+ ~aoxe SCREW, PAN M2X8

32-5 140647101 IEELE S 34 CORD HOLDER

32-6 062400616 1|+ MG SCREW, PAN M4AX6

32-7 062401216 1| ~amax1z SCREW, PAN M4AX12

32-8 026040236 T1|eSy¥Hzz gy WASHER, PLAIN 4

32-9 154514001 1|R 2=t — SPACER

151-B11-515

a0



< 326F-0AF / For 326F-0A =

H

151-B11-615

o1 3359 01Ul 1|TYIT SIS FTE SOLENDID ASSY, P
52 000501416 4l +591 2 F5X14 SCREW, BIND M5X14
56 218859001 1]/54 - 4 m150 BINDER, M150
"FFsERE" " OPTION PARTS "
53 556172000 AP UYL EDE SOLENOQID ASSY, TR
54 149287000 2|FrAnas5LT CORD HOLDER, 7N
55 0454010086 2|F a2 ES4%10 SCREW, PAN (S/P WASHER) M4X10




R.Z7U > EMRBAE / Printed circuit board mechanism

1-10

151-B11-518
S.7ndSv—@& (73 8&)/ Programmer (Option parts)

< ML "#Fa8R [ OPTION PARTS *
/ For Area limitation >

151-811-842
B3



R. 71 . + ZIREEMR / Printed circuit board mechanism

REF.NO, CODE QY = NAME OF PARTS G |

1 553884001 LES L A ] MAIN PCE ASSY

1-1 543126000 1 |PLD-INVDR-9E0 LCl, PLD-INVDR

1-2 542691000 2ITRP L A TRANSISTOR ARRAY

1-3 091170007 2 |BIPICTALSOTFT IC:74LS07FT

1-4 543178000 6 |pPHA T SPCO231 PHOTO COUPLER, :PC9231

1-5 549485000 | 10|MOSFETEXEKM.-2 TRANSISTOR, FET :FXGKMJ-2
1-6 S49484000 | 10|MOSFETFS 10KM)-2 TRANSISTOR, FET :F510KMJ-2
1-7 538155000 5 |MOSFET25K 1306 TRANSISTOR, FET :25K1306

1-8 549471000 G |MOSFETFKI1B5M-12 TRANSISTOR, FET :FK185M-12
1-9 32744000 2 |DIPSWDSS708 DIP SWITCH: D55708

1-10 548578000 1|GruUsESAFE L) — FY £ GLASS FUSE, SA *W/LEED WIRE
1-11 044301005 | 33| +9-~¥7 23IK10DA SCREW, PAN (/P WASHER) M3X10
151-B11-518

S. 7% 5 < — &%/ Programmer
[ rerno. CODE Qv T NAME OF PARTS R
1 543249104 1|7adsv=-vs PROGRAMMER ASSY

1-1 543250100 HWFAdsv—uz7% TOP COVER, PROGRAMMER
1-2 543251000 1NFadsv-va7% LOWER COVER, PROGRAMMER
1-3 S43252000 1 —F=Farr—+ SPACER, KEYBOARD

1-4 543253000 & —F—Fdai-t RUBBERSHEET, KEYBOARD
1-5 543254100 TN —F-Fi=h KEYBOARD SHEET

1-6 037301015 Al sy EL3K10 TAPPING SCREW, PAN V M3X10
17 543255000 1 |wcphsi= LCD COVER

1-8 43256000 Tco LCD

1-9 £59652000 Tcoa s =ri—a—F1a INVERTER, LCD :F1A

1-10 037200615 Alyrim Y L 2KE TAPPING SCREW, PAN V M2Xb
1-11 £43271000 1|7Fa¥sy—vsd2via MAGNET, A

1-12 543272000 1|Fadsv—vF2v e MAGMNET, B

1-13 037300615 Blyd s ELaKe TAPPING SCREWY, PAN V M3X6
1-14 43267000 1|7adFsv—a—F PROGRAMMER HARMESS

1-15 543268000 (] EZIA - FATE INVERTER HARMESS

1-1& 543270000 T|la=FFvi1rrst CORD BUSH, KR51

117 543981000 2|¥A¥se—vahii- UNDER COVER, PROGRAMMER
1-18 543259001 1|7a¥5v%iiw93 PROGRANMNMER PCB ASSY

1-1% 543269000 1lpROMZFOSF ST 4 2 PROM PROGRAMMER ASSY

"FF s BR * OPTION PARTS ™
2 540621000 T|eMIa P ESD-SR-15 EMI CORE, ESD-5R-15
3 149809000 Ne1397L BEAD BAND, L= 200
< ik ERER > <For Area limitation>
50 £52582001 HATF =129 5~0p2 MERCURY WARMING LABEL 14X70 P2 -

151-B11-942




T . ®&¥EA2RILBIER/ Operation panel mechanism

151-B11-530

35



T. #2{E/X 2 JLEAR / Operation panel mechanism

REF.NG, CODE Ty B MNAME OF PARTS

1 558851001 T sy 2 OPERATION PANEL ASSY

141 55155000 1| a7 )L FILM, OPERATION PAMNEL

1-2 549938000 1|[EYI i —F INSULATION SHEET

1-3 S56151000 TirtRiLe a3 PANEL PCB ASSY

1-3-1 529023000 5 [LEDGLSFOAD LED :GLIPO40

1-3-2 548579000 8 |5WB3IF-4050 SWITCH, 4050 :GRAY

1-3-3 134870001 2 |DIPSW KSPOR DIP SWITCH: KSPOB

1-3-4 538104000 1|T 23— FEVOVEMFOI ENCODER, EVQVEMFQ

1-3-5 417382001 1 [PrB245C-3601 BUZZER:PKB245C-3601

1-3-6 S56165000 1| =32 FDD HARMNESS

1-4 555402200 1ria=-F& s PANEL HARNESS ASSY

1-5 0A5400805 1|+~ 5 2 4%B06 SCREW, PAN (5/P WASHER) M4X8
1-6 0A4300605 4| w204 & 2 IKEDA SCREW, PAN (5/P WASHER) M3X6
1-7 543237100 1|PROMINRILT 2 PROM ASSY, PANEL

1-8 502907000 1jw=z KNOB

1-9 555159000 PR b FAT ¥R S B OPERATION PANELSTAND

1-10 543224000 1|25F00 FDD, 3.5

1-11 $43225000 2|roDA -4 SPACER, FDD

1-12 0A4300605 A4 FF T 2 INEDA SCREW, PAN (5/P WASHER) M3X6
1-13 037300816 Al aimy B s TAPPING SCREW, PAN W M3X8
1-14 S43228000 1|7a¥sva-Fpr s PROGRAMMER HARMESS ASSY, P
1-15 002300603 2|+ +~346 SCREW, PAN M3X6

1-16 S42653000 2|3 PTFC-23-11-14 CORE, TFC-23-11-14

1-17 149809000 212143V 7L BEAD BAND, .=200

1-18 555151000 12|+ F 5 A 3446 SCREW, TRUSS MAXE

1-19 S36008009 1jrixn3aafhr-— SIDE COVER, PANEL

1-20 107321009 1|¥ %2476 SHOULDER SCREW, 5M4.76

1-21 107017001 T|F 21392 WASHER, SPRING WAVE

1-22 S51241000 1 |EMIO FE16I0MRF CORE, EMI :E1630MRF

2 543236009 PR FAEY Nk OPERATION PANEL BASE

3 S43674000 1|9 w3 A CUSHION, A

4 S43675000 AR B CUSHION, B

5 525634101 3|FHEIF5NES BOLT, SOCKET M5X65

6 025050236 3{esHHEFads WASHER, PLAIN M 5

7 018081636 1|F+H axi6 BOLT, SOCCKET M8X16

g8 510408000 1|Tai=t RUBBERSHEET

9 021500106 B12 3+ RS NUT, 1 M5

10 025050336 IlesHHEF TS WASHER, PLAINLS
151-B11-530

86




U1 . BE#RBE{% / Foot switch pedal mechanism

11

< ®BzlA / For Solenoid type >

S

1-1-18

—

< 7 —#.f /[ For Pneumatic type >

151-B11-651

ar



U1 . B5#RR / Foot switch pedal mechanism

REF.NQ. CODE  |aTy Edd NAME OF PARTS RMY

< WEH > <For Solenoid type>

1-1 542838101 (2L %7 k29w 2-PEDAL FOOT SWITCH, 2

1-1-1 538166000 207V RIS FOOT PEDAL BASE

1-1-2 542867001 IFESEE P EEE ] TREADLE AUXILIARY PLATE

1-1-3 004400603 A|+H 5% LaxE SCREW, FLAT MaX6

1-1-4 538170001 i R RN FINLE SPRING, COMPRESSION

1-1-5 538029000 2L 7Y FsWHA—FAS 2 2-PEDAL FOOT SW HARMESS ASSY

1-1-541 538030000 21227 FSWA=F 2 2-PEDAL FOOT SW HARMESS

1-1-5-2 536260000 2R Y FURE B MICRO SWITCH, VX :PIN BUTTON

1-1-6 062301205 AlF 3K SCREW, PAN M3X12

1-1-7 228475000 | 1Q|F bt B a0 FASTENING BAND, 1.9X80

1-1-8 538174000 2|7V FsEN FOOT PEDAL

1-1-9 538175001 pALE-F % = PROTECTION PLATE, ;PEDAL

1-1-10 538176101 2|2 rvsHniiy SPRING, PLATE

1-1-11 002300403 dl+r~TIxa SCREW, PAN M3X4

1-1-12 028030246 AT aYHE23 WASHER, SPRING 2-3

1-1-13 025030236 dles¥dizFan: WASHER, PLAIN M 2

1-1-14 S3IB177001 2|7 AN SHAFT, F-PEDAL

1-1-1% 048050346 4l ATES RETAINING RING, E5

1-1-16 052400606 2o ETaNs SCREW, PAN (5/P WASHER) MAXE

1-1-17 117936001 | 12|Fat04 RUBBER CAP, 9.4

1-1-18 538180000 1327 217216941 COMNMNECTOR :172169-1

1-1-19 538060000 1227259y 18X19 CONNECTOR CAP, 18X19

1-1-20 538059000 2|90 kMNGTOF RUBBER CAP :NG79F
<z7-:A> < For Pneumatic type > 1

1-2 542842101 1|zl 7w Fasw 2-PEDAL FOOT SWITCH, 3

1-2-1 538166000 217V b E A FOOT PEDAL BASE

1-2-2 538167001 1{2# mswk = SWITCH PIN, 2-5TEP

1-2-3 048060142 1FAPY2I 906 RETAINING RING, C6

1-2-4 025060236 1|esFH2F276 WASHER, PLAIN M &

1-2-5 538168001 1|7y adiis SPRING, COMPRESSION

1-2-6 542867001 1|7areRyary TREADLE AUXILIARY PLATE

1-2-7 004400603 A1+ 73R 4%6 SCREW, FLAT M4X6

1-2-8 S3B170001 27V ke SPRING, COMPRESSION

1-2-9 542259000 1|zl 79 P3sWHN—2 AT S 2-PEDAL FOOT SW HARNESS ASSY, 3

1-2-9-1 542258000 Tjzle 2% Faswn—3 2 2-PEDAL FOOT SW HARNESS, 3

1-2-9-2 S36260000 AU FVRE - MICRO SWITCH, VX :PIN BUTTOMN

1-2-10 062301205 2|F~a3x2 SCREWY, PAN M3X12

1-2-11 228475000 1 10|y v w9 F1.9480 FASTENING BAND, 1.9X80

1-2-12 538174000 2|7 E~EFN FOOT PEDAL

1-2-13 538175001 i - % o PROTECTION PLATE, PEDAL

1-2-14 538176101 HaqswsdIri SPRING, PLATE

1-2-15 002300403 dlsF 18 SCREW, PAN M3X4

1-2-16 028030246 Ui H 123 WASHER, SPRING 2-3

1-2-17 025030236 dleSFHrFaH3 WASHER, PLAIN M 3

1-2-18 538177001 2|7V ENENG R SHAFT, F-PEDAL

1-2-19 048050346 4|k A JES RETAINING RING, E5

1-2-20 052400606 2|F~ariye7axe SCREW, PAN (S/P WASHER]} M4X6

1-2-21 117936001 12|97 at94 RUBBER CAP, 9.4

1-2-22 538180000 1|34 51721691 CONNECTOR : 172169-1

1-2-23 S3B060000 1|azrasyy 18519 CONNECTOR CAP, 18X19

1-2-24 538059000 2|58~ +NGTIF RUBBER CAP ;NG79F

1-2-25 062302506 2|+ 3325 SCREWV, PAN M3X25

151-B11-651

B8



U2 . BiREER (47 3 E&R) | Foot switch pedal mechanism (Option parts)

"A A a-tmi [ OPTION PARTS *
< x7—®A [ For Pneumatic type >

|
|
|
|
|
|
[
l
I
|
|
|
|

< #iismaea / For supply parts >

. $Hi B R 3RBA{R / Synchronizer

151-B11-651

39

151-811-501



U2 . BREIR (4 7 2 3 > EB&)/ Foot switch pedal mechanism (Option parts)

REF.NO. CODE o1y EAq NAME OF PARTS [
<IF7-RA> < For Pneumatic type >
1-3 544805101 13229 Fasw 3-PEDAL FOOT SWITCH, 3
1-3-1 538166000 A T FIT FOOT PEDAL BASE
1-3-2 542867001 1|72ra26%3 13 TREADLE ALUXILIARY PLATE
1-3-3 004400603 GBl+¥FIF2 Va6 SCREW, FLAT M4X6
1-3-4 538170001 Jl7vEsgrE SPRING, COMPRESSION
1-3-5 544806000 13y rsWn=2R%7 X 3-PEDAL FOOT SW HARMESS ASSY
1-3-5-1 544807000 137y bswn—3 2 3-PEDAL FOOT SW HARNESS
1-3-5-2 536260000 JIATYFVAE S E - MICRO SWITCH, VX ;PIN BUTTON
1-3-6 062301205 Bl+~33K12 SCREW, PAN M3X12
1-3-7 228475000 10 |4 2 i F 19480 FASTENING BAND, 1.9%80
1-3-8 538174000 KA Rt ¥1" FOOT PEDAL
1-3-9 S38175001 G- FI% ] PROTECTION PLATE, PEDAL
1-3-10 538176101 IRV F I SPRING, PLATE
1-3-11 002300403 6|+F~D3Xa SCREW, PAN M3X4
1-3-12 028030246 G|iaFHirza WASHER, SPRING 2-3
1-3-13 025030236 Gles¥FHaFass WASHER, PLAIN M 3
1-3-14 538177001 ARt 3" SHAFT, F-PEDAL
1-3-15 048050346 6|k £7E3 RETAINING RING, E5
1-3-16 052400606 2|1+ ~aEE548%6 SCREW, PAN (S/P WASHER} M4X6
1-3-17 117936001 | Lt RUBBERCAP,9.4
1-3-18 538180000 1|asx% 21721891 CONMNECTOR : 172169-1
1-3-19 538060000 1Az %vy 718519 CONNECTOR CAP, 18X15
1-3-20 538059000 3|F 04V FNGTIF RUBBER CAP, NG79F
"HeAER" " For Supply parts "
3 549443000 1384 1703641 CONTACT :170364-1
151-B11-651
V. $HirE S aRR8{% / Synchronizer
REF.NO. CODE |qQTy EldA NAME OF PARTS [Rivy
1 548666001 1|vwvn+TH93 SYNCHRONIZER ASSY
2 062400806 2lF~oaxs SCREW, PAN M4XS
4 538080001 1lnsavraroys MAGNET ASSY, D
5 S3B0B2001 A AU R 57 B 5 -] MAGNET ASSY, U
16 062681412 3|+ ~zaar-s0x1a SCREVY, PAN SM&.37-40X 14
7 025680132 3|les¥Hrs a7 WASHER, PLAINS 437
151-B11-501

a0



W . @178 / Power table

"c LR TR VLAY A o

1-2-1-8
1-2-1-8

e 1-2-1-9
@ 1-2-1-10

1-2-1-7

1-2-1-6

__________ -/
< @& TF—7ILA > < MiztA / For Solenoid type >

2_

I

151-B11-6562




W . B &BFR/ Power table

REF.NO. CODE |aTY Bod NAME OF PARTS RN
"ERAREEF - “ For Japan only
1 555919001 THiF—Fisvrsoz
1-1 555160001 1|311FF — F b
B R - * OPTION PARTS "
<HEZF-—TIE>
1 555920001 t211F=70E¥ 53043
1-1 555921001 T31FF=F30
1-2 543671109 1e&F3a&vrisr:
1-2-1 509639009 1eFsvory =
1-2-1-1 509216002 1|#F=7Fn44IR
1-2-1-2 509217102 1|4 7R
1-2-1-3 017081606 1 BT
1-2-1-4 028080246 E{EL & ES ]
1-2-1-5 509312001 3lesFHasrg
1-2-1-6 505223001 21 TAa—
1-2-1-7 022120306 2lFvr3naz
1-2-1-8 510661109 20 PP FEdL
1-2-1-9 026120236 2|eFHEZHF12
1-2-1-10 023120246 2| FH Rz
1-2-2 509640009 1lzFevrL7z
1-2-2-1 509221002 1l7F—FNHHIL
1-2-2-2 509222102 1|v BFL
1-2-2-3 017081606 3lFE a6
1-2-2-4 028080246 J|nxFHres
1-2-2.5 S09312001 I|leSsFHrE 18
1-2-2-6 505223001 2lETrAie-
1-2-2.7 022120306 2|Fv r3va
1-2-2-8 510661109 2|V EFFL7EDL
1-2-2-9 026120236 2esw¥disz sz
1-2-2-10 028120246 2|z FH R2-12
1-2-3 543672209 11y
1-2-4 017081606 4 |# L+ BX1E
1-2-5 028080246 4liz¥Hz2a
1-2-6 025080236 dles¥HisFars
1-2-7 509224002 IFEEE RS € £
1-2-8 500225001 2lahe+ v
1-2-9 017081606 Z|F N FaxI6
1-2-10 028080246 2|ixFHE28
1-2-11 509226001 2|I7E R HIFAA
1-3 133172003 1NFPFatida1
1-4 037521016 1| s+ NEYE>24a5
1-5 025050236 1lESFHrF1Is
1-6 028050246 IBES & EFE
1-7 515158009 1a®/4=2
1-8 502740000 17T E
12 S02739000 1Fdasirasys—7
1-10 039411215 2N ARV E-A12
1-11 119702004 HEEILE 3
1112 101073001 1lexd 0571145
1-13 101121000 AL e g
1-14 032361306 Al TAEY 735413
1-15 133180005 d|s =0T 75762438
<BEHAE> “ For Solenoid type”
2 555206001 1| FHFL-h
151-B11-652

92



W . Bh1 8 B9R / Power table

113 1-12 1-11 113

& 1-14

R=mummamsnai i

1-2-1-8
C i
3 1217
é— 1-2-1-6
- —
< @EF—INA > < @it / For Solenoid type >

151-B11-852




W, i &% / Power table

REF.NO. CODE  |ao'Ty b NAME OF PARTS CIY |
< E@:E > " For Solenoid type "
3 115553002 1|8 25476
5 501199003 1T FFrosre
6 133188001 MERES L FEEE T
7 119707003 | 2|7 313940k
8 119708001 2zzrmummrns-—
9 017082206 | 2 |4 F8x22
10 116694001 2amasvrs
1 028080240 | 2|/tavwH22s
12 025080236 | 2|Es¥#2Faos
44 $58200000 17P-2e:
45 037521016 1++navpEr2ias
151-B11-652



X.7»% o FRIEERMRER (47 3 »8&)/ One-touch work clamp (Option parts)

" @gismepR / For Supply parts "

151-B11-841

35



X. 7%y FIRTEBER (F 7 ¥ 3 ~#&) /One-touch work clamp (Option parts)

REF.NO. COBE |oTY Eid A NAME OF PARTS R
<Aty F, Ky s B> < For Attaching the shap & hook >
1 524612001 [|ZesuFa4Tuns 3 ONE-TOUCH HOLDER ASSY, UN #
2 557952001 1 r:nT:Hr IEEE B8 OT-FEED PLATE BRACKET ASSY
- CT-gUFRINE> < For one -touch work clamp set>
3 544794001 1|FerauFt4IvasEy b ONE-TUOCH WORK CLAMP 5ET W
3-1 520280101 1FwadFFdTLY 3 OME-TOUCH HOLDER ASSY, L ¥
3-2 520286101 1P yFF4IRY 2 ONE-TOUCH HOLDER AS5Y, R *
3-3 520289101 2{SH RN —1TE WORK CLAMP HOLDER ASSY, L :
3-4 52029310 2T omLF—RT 3 WORK CLAMP HOLDER ASSY, R i
35 018680822 B|FFHN 437X BOLT, SOCKET 5Mi4.37X8
"HERAsR" " For Supply parts ”
4 520822101 1ormnd—1EY b WORK CLAMP HOLDERSET, L -
4-1 520289101 I EEE T St WORK CLAMP HOLDER ASSY, L i
4-2 018680822 2|7+ a3Txs BOLT, SOCKET SM4 378
5 520823101 1|FokiLd—pEeY b WORK CLAMP HOLDERSET, R #
5-1 520293101 1w ok a—ry 2 WORK CLAMP HOLDER ASSY, R #
5-2 018680822 2|7+ HIL | a37xE BOLT, SOCKET SM4.37X8
______ <3M1FD0, 311F-LA > <For 311F-0 &311F-L>
&1 520280101 1|7 yFagTIy 2 ONE-TOUCH HOLDER ASSY, L #
6-2 520286101 178U Fa4IRy S ONE-TOUCH HOLDER ASSY, R #
< 326F-0/ > <For 326F-0>
6-3 557955001 IEE-DE o b L ONE-TOUCH HOLDER ASSY, L B
6-4 S57957001 1| FesWF+dIns 2 OME-TOUCH HOLDER ASSY, R #
151-B11-941

TRV M AW TV IERE. RETETITHRBYLTHVETOTRMEFELEWVTTE Y,
7 Parts which have an asterisk [#}in the RM colum are parts which have been assembled and adiusted to high précisions. These parts should
naver be disassembled,
1t Diein der Kolonne AW mit elnem Asteriskus (3% ) bezeichneten Teile sind mit hoher prizision zusammengebautund sigestellt worden.
Ausdiesem Grunde dorfen diess Teile niamals zerlegt werden.
7 Les pidces désigniées par un astérisgue (3) dans la colonne RV sont des piéces qul ont évé assemblées et réglées avec une grande précision.
|| ne faut @n aucun cas déposer cas pléces.
+r Laspartes que tienen un asterisco (%) en la columna M son las partes que han sido armadas y ajustadas a alta precisidn,
Estas partes nunca deberdn ser desarmadas.

96



Y1, PHAIREEBEBRG11F-0, s11F-LA 7 a 88 ) / Inner clamping device (Option parts of 311F-0, 311F-1)

o, TR

g =

1-1-221-1-201-1-17 1419 1.1.7 111 1-1-10  1-1-2

1-10 1-8 1-11-8

" #sfAESE [ For Supply parts
< Few SAUL HEVLE
! For sewing the belt with hook >

151-B11-943
97



¥1.chif T fU 545 8 4% (311F-0, 311F-La 7 & 3 >~ BB )/ Inner clamping device (Option parts of 311F-0, 311F-L)

REF.NO CODE  |[q'7Ty B NAME OF PARTS R
1 544793009 1 F—bL¥rneFuyaFey b |INNER CLAMPING DEVICE SET
1-1 512633209 1|AHT 257140 % WORK CLAMP CRAMNK ASSY, LA
1-1-1 512634009 ER i L E: WORK CLAMP CRANK HOLDER, A
1-1-2 512635009 1|FHT T T 7R N 4R WORK CLAMP CRANK HOLDER, B
1-1-3 512636001 HER FE-E 325 J - o WORK CLAMP CRANK HOLDER, C
1-1-4 512641009 1o Sevhndh-F SPACER, CRNK HOLDER
1-1-5 018681232 2| FF+ENFA37-20K12 BOLT, SOCKET SM4.37-40X12
1-1-6 512638009 T|heFe o881 REVERSE CYLINDERBRACKET
1-1-7 018301236 2|FHFELRIN2 BOLT, SOCKET M3X12
1-1-8 018301036 2|FFENFIXI0 BOLT, SOCKET M3X10
1-1-8 505665001 1AHToF=rLA WORK CLAMP CRANK, LA
1-1-10 154235001 1N FrEy REVERSE GEAR
T=1-11 154236001 Tjnerasuy REVERSE RACK
1-1-12 145087001 HNeF-E9FHe WASHER
1-1-13 149831101 1Fevue 425318 SET SCREW,5M3.18
1-1-14 154237001 NERESEE TS0 WORK CLAMP PLATE HOLDER, L
1-1-15 025350132 N =4 = WASHER, PLAINS 3.5
1-1-16 100242003 1o A %357 SCREW, SM3.57-40X5
1-1-17 512637009 ) A REVERSE ROD
1-1-18 512633001 1 FA SR P R P 5 REVERSE CYLINDER
1-1-19 $126420049 2| T+ R3x3S BOLT, SOCKET M3X35
1-1-20 512640009 L AV el U 2 JOINT
1-1-21 018300836 1|7+#n b 3x8 BOLT, SOCKET M3X8
1-1-22 018300836 1F+En b 3x8 BOLT, SOCKET M3X8
1-1-23 017501216 1 5x12 BOLT, M5X12
1-1-24 021500216 1222+ k5 NUT, 2 M5
1-1-25 518415101 2in—7 3= »Q4ms HALF UNION, Q4MS5
1-2 512643001 M P HITF L3124 OUTER WORK CLAMP, 31241
1-3 117291002 2|H3xii3a8 SCREW, FLAT SM3.18
1-4 154252001 TNAFFA15L POSITIONING PLATE, L
1-5 154253001 1A FEAS SR POSITIONING PLATE, R
1-6 062670512 4| F A J357-40X5 SCREW, PAN SM3,57-40X5
1-7 025350332 dlEsFFHES 135 WASHER, PLAINL 3.5
1-8 028350242 4 FH 2235 WASHER, SPRING 2-3.5
1-3 154256101 1|l#¢ra2F50n WORK CLAMP PLATE BLANK, A
1-10 512645001 1A 2TF7 29311 FEED PLATEBLANK, 212-1
1-11 544745109 1inzFninFiogs [INMER VALVE ASSY, 3
1-11-1 531570409 14807 b )i % 4-5H SETTING PLATE, 4-5H :VAILVE
1-11-2 544748001 1l Fv=hRIFE3 AR MANIFOLD, 3
1-11-3 062302505 2| F~o3xs SCREW, PAN M3X25
1-11-4 028030242 2| H 223 WASHER, SPRING 2-3
1-11-5 025030232 2lesFHErFasi WASHER, PLAIN M 3
1-11-6 543683001 1|Frnind SOLENOID VALVE
1-11-7 543696100 1T -—-FZAK149 2 VALVE HARNESS ASSY, X1
1-11-7-1 544746100 1ivahriLFn—5 VALVE HARNESS
1-11-7-2 544750100 1|y 1hrindn—ax Ay VALVE HARMESS, 24V
1-11-8 518415101 Z|h=7 2= F e Qans HALF UNION, QanM5
1-11-9 545252000 1iL¥2b—-243 REGULATOR ASSY
1-11-8-1 545253000 1jiLF2L—2 REGULATOR
1-11-9-2 545254000 2|Y ¥ 73109-810 JOINT, 3109-4-10
1-11-10 062404005 2 |F~0axan SCREWV, PAN M4X40
1-12 340400001 2la=gmTiwF BEAD BAND
1-13 503803000 2lF1orFa—F AIRTUBE, 4L=1300
114 S2B741000 1lz7—-Fa—-7F AIRTUBE, 4L =300
UEeENE " " For Supply parts ”
<Ey 7. b RELE > < For Sewing the belt & hook >
2 513099001 1jiv s aH NEEDLE PLATE, H
3 S13100001 LN ES AP AT FEED DOG, H
r4 514598001 1joTA2 UL 2T S5 -7312 OT FEED PLATE BLAMK, 312
5 S12644001 1iv FFHT7312-2 OUTER WORK CLAMP FOOT, 312-2
5 S10542001 1+ 4TLL INNER CLAMP, LL
151-B11-943

98



Yz, BT RIEEE R (326F-0F 7 i 3 H&) / Inner clamping device {Option parts of 328F-0)

1-1-22 1-1-20 1-1-21
1-1-17

151-B26-943




	BAS-311F-0, -L, 326F-0
	English
	CONTENTS
	Machine body (311F-0)
	Machine body (311F-L)
	Machine body (326F-0)
	Upper shaft and needle bar mechanism
	Feed mechanism (311F-0)
	Feed mechanism (Option parts of 311F-0, 311F-L)
	Feed mechanism (Option parts of 311F-0, 311F-L, 326F-0)
	Feed mechanism (Option parts of 311F-0, 311F-L)
	Feed mechanism (311F-L)
	Feed mechanism (Option parts of 311F-L)
	Feed mechanism (326F-0)
	Feed mechanism (Option parts of 326F-0)
	Work clamp lifter mechanism
	Lower shaft mechanism
	Lubrication
	Threading mechanism
	Bobbin winder mechanism
	Thread trimmer mechanism
	Thread wiper mechanism
	Thread nipper mechanism
	Thread take-up mechanism (Option parts of 311F-0 & 311F-L)
	Thread take-up mechanism (Option parts of 326F-0)
	Control box mechanism
	Air pressure mechanism
	Power supply equipment mechanism
	Printed circuit board mechanism
	Programmer (Option parts)
	Operation panel mechanism
	Foot switch pedal mechanism
	Foot switch pedal mechanism (Option parts)
	Synchronizer
	Power table
	One-touch work clamp (Option parts)
	Inner clamping device (Option parts of 311F-0, 311F-L)
	Inner clamping device (Option parts of 326F-0)

	Japanese
	目次
	主体関係 (311F-0)
	主体関係 (311F-L)
	主体関係 (326F-0)
	上軸・針棒関係
	送り関係 (311F-0)
	送り関係 (311F-0, 311F-L用 オプション部品)
	送り関係 (311F-0, 311F-L, 326F-0用 オプション部品)
	送り関係 (311F-0, 311F-L用 オプション部品)
	送り関係 (311F-L)
	送り関係 (311F-L用 オプション部品)
	送り関係 (326F-0)
	送り関係 (オプション部品 326F-0)
	押え上げ関係
	下軸関係
	給油潤滑関係
	糸通し関係
	糸巻関係
	糸切り関係
	糸払い関係
	糸緩め関係
	糸取り関係 (311F-0, 311F-L用オプション部品）
	糸取り関係 (326F-0用オプション部品）
	コントロールボックス関係
	空圧関係
	電装品関係
	プリント基板関係
	プログラマー関係 (オプション部品)
	操作パネル関係
	踏板関係
	踏板関係（オプション部品）
	針位置検出器関係
	動力台関係
	ワンタッチ押え装置関係（オプション部品）
	中押え反転装置関係(311F-0, 311F-Lオプション部品）
	中押え反転装置関係(326F-0オプション部品）





